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1. HA3BA JIIKAPCBKOI'O 3ACOBY

BAKC3EBPIA (VAXZEVRIA), posuun ang in’exuiii y GararogozoBomy KoHTeliHepi
Bakuuna npoti COVID-19 (ChAdOx1-S [pexomGinanThal)

Bakunna Bignogigae sumoram BOO3 oo sakuuu mpotn COVID-19,

2. SKICHUH TA KIJIBKICHHUI CKJIA/L

I poza (0,5 mm) MicTuTh:
BakumHy npotu COVID-19 (ChAdOx1-S* pekoMOiHaHTHY), He MeHme 2.5 x 10° indexuiiinux
omuamup (10), wo sigmosinae 5 x 10 pipycnux uacrok (8u).

“PexomOiHaHTHHI  aJieHOBIpYCHHUI BEKTOp WIMMMaH3e 3 JedeKToM peruikauii, mo komye
cnaikoBul (S) raikompotein SARS-CoV-2. BupoGnenuii B reHeTHuHO mMoaugdikoBaHux
KIINTHHAX HAPKU emGpiona moauny (HEK) 293,

Tle#t mpojtyKT MicTHTH reneTHunHO MoanbikoBaHi opranizmu (I'MO).

[ToBHuil nepentik TOMOMIXKHUX PeHOBUH JIUB. ¥ posaini 6.1.

3. JHIKAPCBKA ®OPMA

Po3uun juis in’exuiii.

Pozuun GesbapeHoro aGo 371erka KOpUYHEBOro KOTLOPY, npo3opuit abo 3nerka onanecueH THMi
Ta BiNBHMI Bij wactok, pH 6,6.

4.  KJ/IIHIYHA TH®OPMAIIIS

4.1 TepaneBTuvHi mokaszanns

Baxunna BAKC3EBPISI nokasana ana akTMBHOI iMyHizauii oci6 sikoM 18-Ti POKIB i crapmri
A PO iIAKTHKA KOpoHaBipycHoi XBopo6u 2019 (COVID-19) (yuie. poaninm 4.4 1a 5. 1).

Bakuuny TpeGa BHKOpPHCTOBYBaTH BiANOBi1HO /10 OiuiiiHNnX PEKOMEH AL,
4.2 Jlo3m Ta cnoci6 3acTocyBanus

Beepenns pakian BAKC3EBPISI noeudeHn 3ilicHIOBaTH  MeTHUHHI NpamiBHUK 13
Bi/INOBIZIHOIO TIArOTOBKOIO.

031
Kype Bakumnauii Bakumnoro BAKC3EBPIS nepenbayac BBegeHns AB0xX OKpeMHX 1103 110 0.5 ma
KoxkHa. [Ipyry fosy cnig BogutH depes 4—12 TuxHIB Micns BBeeHHS nepmoi Jo3u (IuB.
po3min 5.1).

Ocobam, sxi oTpumann nepury mo3y pakuuman BAKC3EBPIS, PEKOMEHIYETECS 3aBePUIUTH
Kypc BakuuHauil BakumHoro BAKC3EBPIS (k. pozain 4.4).

Iayienmu nimmvozo gixy
Kopurysanns fo3u ans oci6 noxusoro Biky i 65 pokie He notpiGHe.
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Hintu
besneka ta edexTuBHicTs 3acTocyBanns Bakimuaun BAKC3EBPIS v niteil Ta niamiTkie (Bikom
Jo 18 pokie) Hapazi He BcTaHoBNeHi. Jlani piacyTHi.

Cnocib zacTocyeanHis

Bakuuna BAKC3EBPIA npuznavena nuumie Ans BHYTPIIHLOM $30BOro (B/M) BBe/leHHS,
Daxano B JINAHKY AENLTONOAIOHOTO M g3a.

[eTpykuii 100 BBeeHHS NiKapchkoro 3acoby HaBeleHi B posini 6.6.

4.3 Ilporunokasanus

[ligBuuIeHa YYTAMBICTH [0 Ji0Y0I PEeYOBMHU 200 Oyab-AKOi 3 JOMOMDKHUX pPeUOBHH,
nepepaxoBaHux y pos3aiii 6.1.

[auwieHTH, Ki nepeHecn cepiiozHuH BeHO3HME Ta/abo apTepiajbHMil TPoMOO3 Y NOEIHAHHI 3
TPOMOOLUTONEHIEIO TTicd BaKUHHALIT OYAb-9K010 BakunHOI nMpoTH COVID-19.

4.4 OcobauBocTi 3acTOCYBAHHSA

Bincrexxenns
[Tlo6 monermuTH BijACTEKEHHS GiONOrivHMX NiKapebKuX 3acoliB, HeoOXiIHO YITKO 3a3HAYaTH
HA3BY Ta HOMeEp cepii 3aco0y, 10 3aCTOCOBYBABCA.

CinepYyTIWBiCTh, BKIIOYHO 3 aHadinaKcier
[Micns Beenenns Bakiund BAKC3EBPISA BuHukanu peakuii rinepyyTIHBOCTI, BKIOYHO 3
anadinakcielo Ta aHrOHEBPOTHYHHM HaOPAKOM.

3apkau MOBMHHO OYTH JIOCTYNMHUM BIIMOBIHE JNIKYBAHHA Ta HArjlal y BUNAJAKY BUHUKHEHHS
aHadinakTMYHMX peakuili micns BBeaeHHA BakuuHu. Ilicns BakumHauii peKOMEHAYETHCA
peTeNibHO CHocTepiraTy 3a oco0amu, WO OTPHMANH 703y BaKUMHH, MPOTATOM NpHHAHMHI
15 xsunuA. OcofaM 3 TSKKOKW PEaKIi€lo TiNepuyTIMBOCTI Ha MEply A03Y BaKIMHU
BAKC3EBPIS #e cnig BBOAUTH APYTY 103y BAKIMHH.

CyriyTHi 3aXBOPIOBAHHA

Sk i npu 3acTocyBaHHi iHWMX BakuuH, BBegenHs sakuumnu BAKC3EBPIA cnip eigknactu B
0cib, MO cTpaskaarTh Ha rocTpi Baxki (eOpunbHi saxsoprosanHs. OOHAK HAABHICTE JIETKOL
iH(eKiT, HanpUKJIa, 3acTy/A1 Ta/abo HEBUCOKOrO Ni/IBUIIIEHHA TEMIIEPATYpPH Tild, HE OBUHHO
OyTH NiACTABOK A5 3aTPUMKH BaKLIMHALUT.

Tpomboembonis Ta TpoMOOUUTONEH A

ITix wac Bakuubaiii Bakumuow BAKC3EBPISA y nicaspeectpauiiinuii nepioj y piikiCHHX
BHMAAKaX CIIOCTEpiranocs cepifo3He rnoegHanus TpoMGo3y Ta TPOMOOUMTONEHIT, B TOMY YHCITi
curipoM TpomGo3y 3 TpombonmToneHieto (CTT), uto B AeAKHX BUMAAKaX CyNpOBOUKYBaIOCA
KkposoTeueto. Lle BKIOYAaEe BUMAAKH, WO TIPOABIAIOTHCA AK BEHO3HMH TpoMGo3, 30KkpeMa
He3BMYHOI JIOKani3alii, gKk-oT TpoM0O3 CHHYCIE TBepAoi MO3KOBOI 000NOHKM, Tpombo3
BiclepaibHUX BeH, 4 TaKok aprepianbHuit Tpom0O03 y moeaHaHHI 3 TPOMOOUMTONEHIE.
BinemiicTs Mojtiit cramics BIpoAoBk 21 JHA Ticas BakuuHALil, a JeAKi 3 MOl MpuIBend 10
NeTaNbHOro Haclifky. YacToTta oTpUMaHHsS NOBIXOMJICHB Ticha BREJCHHA Jpyroi aosu Oyna
HIKYOI0, HiK nicis nmepmoi gosu. JJus. Takoxk posnin 4.3.

Xoua cneumdiuni aktopu pusuky TpomGoemGonil y moeaHaHHI 3 TPOMOOUMTONEHIED He
BUSABIIEHI, BUITAJIKH CIIOCTEpIraues y NatieHTie 2 TpoMB030M B aHaMHESI, @ TaKOK Y NAlli€HTIB
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3 @YTOIMYHHHMM TNODPYWICHHAMH, BKJIOYHO 3 IMYHHOK TpoMGOLMTONeHicto. JInd Takux
NAUiEHTIB CNil BPaXOBYBATH TIEPEBArH Ta PU3NKM BaKLIMHALIT,

Memiuni  npatiBHuKH  MaloTh  OyTH  VBaKHI 10 CHMITOMIE TpombBoembonismy Ta
TPOMOOLMTONEHIT, a TaKOXK KoaryJonarii. BakuuHoBani ocobu maroTs oyTi noindopmoBani npo
HeOOXI/HICTh HeraitHoro 3BepHeHHs J0 Jikaps B pasi PO3BUTKY CHMIOTOMIB, IK-OT CH/bLHMIA abo
TPUBAH TONOBHIIT Oiflb, HEITKICTE 30pY, CIUTYTAHICTE CBIZOMOCTI, CYIOMM, 3aIMIIKA. Gillh y
rpyAHii KniTui, HaGpsk wir. Gink y HOrax, TpuBanmit 6inb y KuBOTI 260 YTBOPEHHA HE3BUYHUX
CHHILIB Ha WKipi Ta/abo MeTexiii MPOTAroM MepuIMX JeKiTLKOX AHIB MicHd BAKLMHALLY.

Ocobwu, y sKHX AiarHOCTYBATH TPOMGOUHUTONEH IO MPOTAroM 21 HA Micis menenHs BAKLMHOIO
BAKC3EBPIS, maioTs GyTH peTeibHO 00cTeke i Ha HASBHICTL 03HAK TpoMbo3y, fK | ocobu, y
AKAX PO3BHHYBCS TPoMO03 npotaroM 21 AHA micns HIETUIEHHS, MaloTh OyTH oOcTekeHi Ha
HagBHICTL 03HAK TPOMGOUMTOIEHIT,

Mefuuni npauiBHUKM TOBMHHI KepyBaTHCS BiAMOBiIHHMH pEKOMEHIALIAME i, AKIO e
MOKIIHBO, 3BEPTATHCA 3a TMOpafold 10 (aXiBUiB (HaNpHKIan remaToiorie, thaxiruie iz
FEMOKOarynsuii) 17is AiarHOCTHKH Ta NiKyBaHHS 11b0ro CTaHy.

[Micns mennenns BakumHolo BAKC3EBPIS IyKe PIIKO NOBiZOMIANOCH TIpo  BHITAIKH
1epeOPOBACKYNIAPHOr0 BEHO3HOTO Ta CHHYCOBOTO Tpom603iB Ge3 TpomGoumuToneHii, onHak
NPUYHHHO-HACIIAKOBHH 3B’A30K MK LHMH SBMIIAMW Ta BaKUHHALICIO HE BCTAHOBICHHIL. i
BUIIAJIKH MOXKYTb OyTH CMepTeNbHHMH Ta noTpeSysaTH iHIIHAX NiAXOAIB 10 NIKYBaHHA, HiX
cunipom Tpombosy 3 TpomOoumrTomeHiclo. MeuuHi TpALiBHUKM TIOBMHHI KEepYBaTHCh
BiIMOBITHUMH PEKOMEHIaUiAMH.

PH3HK KPOBOTEYi MiC/Is BHYTPIMIHLEOM S20BOT0 BREIEHHS

AHAJIONYHO iHIIMM JiKapchKHM 3acobaMm, NpH3HAYeHUM UId BHYTPIilIHbOM ' 430BOTO BBECHHA,
Bakuuny BAKC3EBPISA cnix 3 oGepexnicTio BBOGMTH ocobaM 3 TpoMOoOLUTONEHIE), OYab-
AKMM TOPYWEHHAM 3ropTaHis Kposi a6o ocobam, AKi OTPHMYIOTE Teparito aHTHKOArYISHTAMH,
OCKIIbKH MiC/s BHYTPIlIHBOM A30BOTO BBEIEHHA ¥ LIMX 0Ci6 MOXYTh BUHUKATH KpoBoTeui abo
CHHILI.

Hesposoriuni nosaii

ToBinomnsnocs npo gyxe piakicHi Bumamku AEMIENIHIZYIOMMX YpaXeHb Tcas BakiuHalil
pakuunoro  BAKC3EBPIA. TIpHuMHHO-HAcHiAKOBMA 3B°S30K i3 BAKUMHOIO He Oyno
BCTaHOBIICHO.

Ak | mpu 3acTocyBaHHi iHINMX BAKIMH, CHiX BPaxXoBYBATH KOPHCTH 1 TMOTEHUIHHI PU3HKH
BakuMHaNii oci6 BakuuHoio BAKC3EBPIS.

Ocobu 3 nocnabaeHuM iMyHiTeTOM

Hesinomo, uu po3euBaetses B oci6 i3 mopymeHHAMH IMYHHOT BiZIOBi/i, BKJIIOYHO 2 0cobamu,
AKI OTPUMYIOTE Tepalliio IMyHOIENpecanTaMH, Taka  BiANOBIIs Ha CXeMY BakUMHalil, 9K i B
IMYHOKOMIIETEHTHHX 0Ci0.

TpusanicTh Ta piBEHb 3aXHCTY

Tpusanicts 3axmcry, mo 3a0e3reuye BakiUHa, e He BCTAHOBJIEHA.

AHaOrivHO IHIIMM BaKIMHAM, BAKHUHALIA Bakuuzor BAKC3EBPIS HE MOJKE 3aXHCTHTH BCIX
BaKIMHOBAHUX OCIO.

Bzaemoszaminnicts
Bincytui pani npo Gesmeky, iMyHoremmicte um C(EKTHBHICTE, IO MiATBEPIKYIOTH
B3aeMO3aMiHRicTh Bakuuuu BAKC3EBPIS 3 iHmmuMy Bakimnamu npott COVID-19.
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Hatpiii
B 1 no3i usoro nikapcskoro zacofy mictuTecs menine 1 MMOIb HaTpito (23 Mr), Tomy iforo

MOXHa BBAKATH TAKAM, 110 HE MICTUTBL HATPIO.
4.5 Bsaemopist 3 inmumn JikapesKUMH 3aco6amu ta inmi B B3aeMoiii

Ouinka OGesnexn, iMyHOreHHocTi Ta eeKTHBHOCTI  OJHOYACHOTO 3aCTOCYBAHHA BAKUMHU
BAKC3EBPIS Ta inmmx Bakuun He HPOBOAKIIOCH.

4.6 3acTocyBaHH$ HijJ Yac BariTHOCTI Ta roAyBanus rpyio, BILIUB HA PENPOAYKTHBHY
dbyuknirn

Baritnicts

Hani 3 Ginbrn iz 400 ommcanux KIiHIYHUX BHNAIKIB 3aCTOCYBaHHs Bakuuaun BAKCSEBPIY
BaritHuM abo kiHkaM, sKi 3aBariTHIIA, HE CRiYaTh NP0 HASBHICTH HEIBMYANHUX VCKIAaHeHb
BariTHOCTI a0 yCKNaJHEHb pPO3BUTKY nioja/noeoHapopkeroro.  Iligsuenoro PU3HKY
PO3BUTKY TPOMOO3Y B MOEAHAHHI 3 TPOMOOIMTOMNEHICIO B MaTepi He criocTepiranocs.

HocnijpkeHns Ha TBapuHaX He BKa3yloTh Ha HAsABHICThH npsaMoro abo HenpsAMOoro WIKiUIMBOTO
BITUBY Ha BariTHICTh, PO3BHTOK eMOpioHa/mioma, moiord abo POZBUTOK Y IOCTHATANLHHI
nepioj (AUB. po3ain 5.3).

HouinbuicTs 3actocypanns Bakuuun BAKC3EBPIS M 4Yac BariTHOCTI MOKHA po3riaiaTi,
KOJIM KOPUCTE BaKIJUHALLIT IEPEBUIILYE TOTEHUTIHI PUIMKH.

[ogyBanHs rpyjuio

Antutina g0 SARS-CoV-2 S NoTpamisiots B IpyHe MONOKO Matepis, MIENIeHHX BaKIUHOIO
BAKC3EBPISl. V pocnikeHHsSX Ha TBapuHax crocrepiraiocs NMepeHece s S-aHTuTin 1o
SARS-CoV-2 Bix caMOK MHMILeH 10 AMTHHYAT Y repioj nakrauil (mue. posain 5.3). Heeigomo,
41 TIOTparIge camMa BaklMHA B TPYJHE MOIOKO. Y [OCHIKCHHAX Ha TBapHHAX B MOJIOYHiii
3a71031 caMOK Muiieii He OyN0 BMABICHO piBHA BaKIMHU, NOCTATHLOIO JUls KinbKicHoro
BH3HA4YCHHA.

Haseni nani NMOKMIHIYHMX Ta KNIHIYHHX AOCTIIKCHB, a TaKOK Aanl micispeecTpaniifHoro
CHIOCTEPEHKEHHS HE MIATBEPIKYIOTE HASBHICTE PH2HKY 13 HEMOBIAT/MITEH, AKI 3HAXOAATLHCH Ha
rpYAHOMY BHIOJOBYBaHHI.

Bnnue Ha penponykrupny dyHKIti0
Hocnijkenns Ha TBapuHax He BKa3ylOTh Ha HagBHICTH NPAMOro abo HeNMpsAMOro WKIiWIHBOroO
BUOJMBY Ha (DEePTHALHICTE.

4.7 Bunuume HA 31aTHICTHL KepyBaTH TPaHCNOPTHHMU 3acodaMu ab0 NpalIoBaTH 3 IHIIAMHA
ABTOMATH30BAHHMM CHCTEMAaMM

Brme  pakuunun BAKC3EBPISI wa saataicts KepyBaTH TpaHCNOPTHUMM 3acobaMu Ta
NpaIfoBaTi 3 MexaHi3MaMH He3HauyHui aGo BincyrHii. [Ipote aesiki moGiumi peakuii, 3a3Haueni
B po3mini 4.8, MOKYTh THMYACOBO BIIMBATH HA 31aTHICT KepyBaTH TPaHCIIOPTHUMMU 3acobamu
Ta MpaloBaT 3 MeXaHi3MaM.

4.8 Ilodiuni peaxumii

Pestome npodisro 6eznexn

qlo-"
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3arameny Oesneky pakuunun BAKC3EBPIS ouinorany 3a pesyabTataMM aHanisy of’eaHaHux
AaHHX YOTHPLOX KIIHIYHUX JOCHIKEHb, NPOBEIEHHX y BeaukoOpuranii, Bpasunii Ta
MMisgenniii Agpuui. Ha Moment ananizy 24 244 YYacHUKIB BiKOM >18 pokie paHgoMizoBaHo
PO3NOMIMIN y TPYIH, AKHM NpH3HaYanu pakuuny BAKC3EBPIS a6o KOHTpPOJILHUIA Npenapar.
3 nux 12 282 yyacHHKH oTpUMany npHHARMHI OnHy no3y Bakuunu BAKC3EBPIS 3 meaianon
TPUBAJIOCTI MOAAIBINOTO CriocTepekents 4,5 Micans.

Hemorpadiuni xapakrepucTukn vuacHukis, i oTpuMmyBanu pakuuny BAKC3EBPISL. Ta
YUYACHHKIB, AKi OTPUMYBAIIN KOHTPOILHMII TIPEMapar, 3aranom Oynu nonibuumu. Bik yuacnukie,
ki otpuMysanu Bakunny BAKC3EBPIS, saranom cranosus 18—64 pokik (89.8%). YacTka oci6
BikOM Bifg 65 pokie crtanosura 10,2%. Binbmicts ocib, sKi oTpumyBamu JociiaKyBany
BakuuHy, Oyim esponeoianoi pacu (75,5 %), 9.8% — HerpoigHoi pacu, a 3,7% —
MOHTOMoiAHOI. 55,8 % Gyiu kinkamu, a 44,2 % — YoJORIKAME.

Hatiyacrinre nosigomnsnu npo taxi no6iyni peaxuii: yyTauBicTs y Micui in’exuii (>60 %); Ginb
Y Micui in’eKuii, ronoBuuii Gins, BigUYTTS BTOMM (>50 %); wmianrito, BiOUyTTa 3aranpHOrO
HespykanHs (> 40 %); nipekcilo, 03no6 (>30 %); aptpanriio, myzoty (320 %). Binsuiicrs
MOBIYHUX peakuill OymM nerkoro Ta MOMIPHOTO CTYNEHIB i 3a3BHuAil 3HMKATH NpOTITOM
JACKIILKOX JHIB Mic/a BaKMHaIii,

[licnis BakuuHaLii y BaKUMHOBAHHX MOXKYTh BHHUKATH OJHOYACHO JeKinbKa noGiuHuX peakitiii
(HampuKiazn, Mianris/aprpairia, roJoBHHN Gilb, 03HOO, mipekcis Ta BiguyTTA 3araasHOrO
He3yxkaHH#). SIKWO BaKIMHOBaHMI TOBIAOMIIAE NPo CTiliki CHUMITOMH, HEOOXIZHO PO3TIAHYTH
aJIbTEPHATHBHI PUYHHU TX BUHHKHEHHS.

YV NopiBHAHHI 3 NEPIIOIO 103010 MoGiuHi peakuii, npo AKi MOBIAOMISIN micis JIpyroi no3u,
Gymu Ginbi nerkumu Ta ikcysanucs pimme.

TMo6iyni peakuii, sk npaeuno, Gynu NermmMMH Ta piawe (GiKCyBamMcs y JIOPOCIUX MOXUIIONO
BiKy (=65 pokis). J[n1a cuMmnToMaTH4HOro NiKyBaHHA MOGIYHUX peakuiil uicus Bakuumanii
MOKHA 3aCTOCOBYBAaTH 3HEOOMIOKOYI Ta/abo JKapo3HILKYBaTbH Jikapchki 3acobu (Hanpuknan,
3aco0u, o MiCTSTEL Napaeramon).

besneka sactocypanns Bakuunu BAKC3EBPIS Takox BuBYanach Y KIHIYHOMY JI0CHiKeHH]
I asm, sike nposoannock y Cnonyyennx Llltatax. epy Ta Ynni. Ha MoMmeHT awanizy Gynm
pansiomizoBani 32 379 yuacuukie Bikom > 18 pokis, 3 akux 21 587 oci6 OTPHMAaTH NpHHANMHI
onuy nosy sakumiu BAKC3EBPIA, a 20 769 — nsi nosu. 3a pesynstaramu CIIOCTEPEIKEHHS
npodine Gesnexn B uboMy pociimxenni 1T dasu Binnosinas BCTaHOBJIEHOMY Tpodimnio Gesneku
Jns Bakuuau BAKC3EBPIS.

[epenix noGiuHux peakuiil y dopmi Tabuuii

[podine Gesnexw, npeacrtasnenmit Huwkde, 3acHOBaHMil Ha aHaTisi 00’ €lHaHHX JaHUX
YOTHPLOX KIIHIYHUX AOCITiZKeHb, NPOBEACHHX y BemkoOpuranii, Bpasunii Ta Ilisnenniii
Adbpuui, axi pkmoganu 24 244 yyacHukn Bikom > 18 POKIB, Ta JaHMX TcaspeecTpalliiiHoro
TIEPIOAY 3aCTOCYBaHHS.

3asHaveHi HUKYe MOOIYHI peakiii TKapceKoro 3acoby (ITPJI3) naBejeno 3a Kracamu cHCTeM
oprasie (KCO) Meanunoro cjloBHHKa 3 TATAHb perynaTopHoi aisneHocti (MedDRA). V mexax
KoxHoro KCO TepMminm, sSKMM BiaeThcs MepeBara, 3a3HAYaloThed B NOPAIKY 3MeHINEHHS
HacTOTH BUHUKHCHHA Ta CEpHO3HOCTI peakuil. 3a 4acToTol0 MoGiuHi peakwii posnoineni Takum
HHHOM: Jlyxe yacti (>1/10); wacti (Bin > 1/100 no <1/10); nevacri (8in =21/1000 mo <1/100);
nmooauHokKi(six >1/10000 no <1/1000); piakicui (<1/10000); HeimoMo (He MOKHA OLIHHTH 3a
AOCTYNHUMH NAaHHUMU).

6 4’50‘/
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KCO 3a MedDRA Hactora IMobiuni peaxnit
Poznaznu 3 Goky kposi Ta aimbatnunor Heuacri Himpanenonaris®
waeISNE PiakicHi TpomGBountonenis®
[lopyutenns 3 6oky iMyHHOT crcTeMH Hegigomo AnaginakTHuHa
peaxis®
Posznann 3 Goky HepBoBOT cHcTeMu Hyxe uacri ["onosHuii Gine
Henacri 3anamopouenns®
Connueicts®
Ilopywenns 3 60Ky CyaMHHOT CHCTeMH Pinxicui Tpomboz y noenuansi 3
TpoMbGouMTONEHIZI0*
[TopymenHs 3 GoKy LITyHKOBO-KHIIKOBOTO JKe qacTi Hynota
TPAKTY Yacri bmoanns
Jiapes®
Heuacri bine y sxusori®
Hopyenns 3 Goky wkipu ta nimkiproi | Hewacri ITiasumena nitauBicTs?®
KIIITKOBUHH Crepbix®
Bucun®
Kponug’gnka®
Heeinomo AHTiOHEBpOTHYIHHIL
HaOpsk”
Posznajgu 3 6oky ckeneTHo-M’'930B01 Hyxe uacTi Mianris
CHCTEMH Ta CHIONYYHO! TKAHHHU Aprpainrig
Yacri binp y kinniskax?®

3arafbHi PO3TaaM Ta peakuii B Micit
BBE/IEHHS

Hyxe vacri

Yytausicts y micui

iH exuil

bins y micni BBenerus
BimyTTs skapy B Micui
1H ekt

Crepbix y micii

iH exiui

Broma

BimuytTs saransnoro
HEe3OYXKaHHA
[Mipexcigd

O3H06

Yacri

Habpsak y micii
BBEICHHA

Epurema B micui

iH exuif
I'punononitui cranp®

* IMoBinommeni noGiuni peaxuii Ges HanpaBJleHHs 3aMMTY.
®Binpmmicts 3apeecTpOBaHMX 1oJ1il BinGynacs y ocib Bikom eig 18-59 pokis.
‘ Bugeneni 3 goceiny micnapeectpaniiinoro 3aCTOCYBAHHA.
4 Mipexcis Brmovae rapsdKy (JIy’e 9acTo) Ta IMXoMaHky > 38 °C (uacTo).

*V piakicHux BUnMajakax 3 wactorow Mmemime 1/100000 crocTepiranocs cepiosHe noe gaHHs
TpoM0OO03y Ta TPOMOOLMTOIEHIT, B TOMY YHCI CHHAPOM TPoMGO3Y 3 TPOMOOLHTONEHIEIO (CTT),
HO B AGAKUX BHUMA/KaX CyNpoBO/LKyBalocs KposoTeuyel. Lle Bkmouae Bumamkm, 1o
NpOSABJIAIOTECA K BEHO3HHH TpomOo3, 30KpemMa HEIBHIHOT JIOKaN3auil, AK-oT TpoMGO3 CHHYCIB

TBEPJIOT MO3KOBOI 060NIOHKH, TpoMGO3 BicliepanbHIX BeH, a TaKOXK a

MO€/IHaHHI 3 TPOMOOUUTONCHIEIO (MB. PO3iN 4.4).

prepianbHuil TpomGo3, v
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[oBigoMaeHHA OPO NIAC3PIOBaHI MODINHI peakilil

Baxmupo noBigoMasTH Npo migospioBaHi NoGiMHI peakuii micas peectpailii JiKapeeKoro
3acoly. le mossonse 3fificHiOBaTH NOCTIAHUA MOHITOPMHI CHIBBiJHOLIEHHSA KOPUCTH/PHU3HK
3aCTOCYBaHHA JIiKapchKOro 3acofy. MeAuuHHX MpauiBHUKIB MPOCATH TOBIIOMISTH Mpo 6y ab-
AK1 MiJI03ploBani nodIYHI peakuii 3a JONOMOro AepikaBHOI CHCTeMH niepeadi indopmailil abo
BeOcaliTy www.covax.azcovid-19.com.

4.9 Tlepenozysanus
Joceia o0 nepe1o3yBaHHA BaKIHHNA 00MEKEHHNT.

Creundiune nikyBaHHA Ha BHTANOK NepejosyBanHa sakuunoro BAKC3EBPIA sigcyrae. V
pasi mepejlo3yBaHHs CIHiji CTIOCTEpiraTd 3a CTAHOM MallieHTa Ta 3aCTOCOBYBATH BiMOBiIHE
CHMITOMATHYHE JTIKYBaHHA,

& DAPMAKOJOTTYHI BTIACTHBOCTI
5.1 PapMaxogHHaMi4Hi BIacTHBOCTI

DapMakoTepalleBTHYHA Tpyna: BaKIMHK, iHIII BipycHi Bakimnu, kog ATX: J07BX03

Mexanism aii
BAKC3EBPIYl — 1ne MoHOBajleHTHa BakiMHA, 110 MICTHTE OJWH peKOMOIHAHTHMIA,

penutikaniiHo-1edekTHU aneHoBipycHuil Bektop mwmmnanse (ChAdOx1)., mo kopye S-
raikonporein SARS-CoV-2. Tlicns Beemenns S-riikonpotein SARS-CoV-2 ekcnpecyeTbes
JIOKaNbHO, CTHMYJTIOIOYH BilMOBI/Ib HEHTPaNi3yIOMHX aHTUTI Ta KIHTHHHRY IMYHHY BiANOEiIb.

Kninigna edeKTHBHICTE

Ananiz danux docnioxncenns DS110C0O0001

Kniniuna edexmusnicTs pakumun BAKC3EBPISI Gyna BusHaueHa Ha OCHOBI  aHalizy
Jociipxenns D8110C00001: panaomizoBaHOro NMOARIHO CINOro Mmianeto-KOHTPOILOBAHOTO
nocmimkenna I ¢azn, npoeepenoro B CILA, Tlepy ta Yumi. JocnimxeHns BUKTIOHano
YYaCHUKIB i3 THKKMMHM Ta/ab0 HEKOHTPONBOBAHUMH CEpLEBO-CYJAMHHUMH, HITYHKOBO-
KHIIKOBHMH, MEYiHKOBUMH, HHPKOBUMH, CHAOKPHHHUMH/METaBONIYHHMH Ta HEBPOJIOTISHAMH
3aXBOPIOBAHHAMM; @ TaKoX ocib i3 TAKKOIO iMyHOCYIpeciero, BariTHUX XiHOK Ta YYacHUKIB i3
BiloMMM aHamHe3oM iHQikyBaHHA SARS-CoV-2. Jlns BCiX YYacHHKIB 3aniIaHOBaHO
NIPOBE/ICHHS CIIOCTEPEKEHHA NPOTAroM 12 MicAuiB 1718 OUiHKH eeKTUBHOCTI BAKLMHH MPOTH
COVID-19.

YuacHukn BikoM > 18 pokiB orpumyBanu aBi no3u (5% 10°p. 4. ma no3y) BakumMHM
BAKC3EBPIA (N =17 662) abo bizionoriusoro pozuuny B rpyni kourpono (N = 8 550), sxi
BBOJAMJIM LJLIXOM BHYTPIIHBEOM #30B0T iH’ekuii B 1-it Ta Ha 29-# nens (Bia -3 ao +7 amiB).
Cepenniit iHTEpBan MiX BBEJICHHAM 03 CTAHOBHUB 29 AHIB, i GinmpwicTs yuacHukir (95,7 % T1a
95,3 % 3 rpynu 3actocysanHs Bakuuhu BAKC3EBPIS ta koHTpOsNLHOI rpynH BiAnosiaHo)
OTPUMYBaIX APYTY A03Yy B nepiof Bix > 26 po < 36 auie micns 1-of nozu.

Buxizui  nemorpadiuni  XapaKTepHCTHKM  YYacHWKIiB IPYNM  3acTOCYBaHHA  BaKIWHH
BAKC3EBPIA ta konTponsHoi rpynu 6ynn no6pe 36anancosani. 3 y4acHHKIB, SKi OTPUMYBaIN
BakuuHy BAKC3EBPIA, 79,1 % 6yma Bikom 18-64 pokn (20,9 % — Bikom Bim 65 pokis),
43,8 % cranoBunu ocobu kiHouoi crari. Cepea panpomizoBanux ydacHHKiB 79,3 % Oynu
€BponeoiqHol pacH, 7,9 % — nerpoinnoi pacy, 4,2 % cTaHOBMAM NpEeICTABHHKH Hapodis Asii,
4,2 % Oymu aMepHKaHCHKMMH iHiaHuaMH abo KOPIHHUMHM MeWKanuaMH AJCKH. 3aranoMm
10376 (58,8 %) yvacHMKIE Many TPHHAHMHI OAHY CYNMYTHIO NATONOrII0, BU3HAYEHY 5K

I
8 qnz



24

XpOHIYHE 3aXBOPIOBAHHA HHPOK, XPOHiYHE OOCTPYKTHBHE 3aXBOPIOBAHHA JIET€Hb, 3HHKCHHA
IMYHITETY 4epe3 TPaHCIUIaHTaLilo COMiJHOTO opraHa, OKUpiHHA B aHamuesi (IMT > 30),
Cepio3Hi 3aXBOPIOBAHHA CepIld, cepronoiGHOKIITHIHA aHeMis, UYKpoBHii giabert 1 aGo 2 Tuny.
acT™a, JAeMeHUid, uepeOpOBACKYyIApHI 3aXBOPIOBaHHA, MYKOBICUWIO03, BHCOKHIL KpOR iHUii
THCK, 3aXBOPIOBaHHSA Te4inky, (ibpos merenn, Tanacemis abo KypiuHs B amamsesi. Ha wgac
NPOBE/ICHHA aHanizy MejiaHa Yacy CHOCTEPEKEHHS IICHA BBEACHHS JpYroi J03uW BAKLMHM
cTaHoBHNA 61 aeHn.

Ocraroune BH3HaveHHs Bunaakis COVID-19 6yi0 npoBeieHo KOMiTeTOM 3 EKCIMEePTHOT OLiHKH,
3araibHa eQEKTUBHICTL BakUMHM, e(eKTHBHICTL Vv NiTHIX moaei (BikoM = 65 pokiB) Ta
eheKTHBHICTL BAKUMHM NPOTH Tskkoi a6o kputuuHoi dopmu COVID-19 npejcTaBieHi B
Tabnui 2.

Tabnuus 2. Edexrusnicts Bakuunn BAKC3EBPIS nporu COVID-19 B xociiskenni
D8110C00001

Baknuna BAKC3EBPIS Kontpoan Edexrusnicrs
N K-1h BHUnaakis N K-Ts Banaakie BaKuuHU, % (95 %
COVID-19%, n (%) COVID-19%, n (%) | A1)
Kuiniuni
CHMNTOMH 74,0
— 17,662 | 73 (0,4) 8,550 | 130 (1,5) (65,3: 80,5)
COVID-19
’ . 83.5
Bik = 65 pokis 3.696 | 5(0,1) 1,812 | 14 (0,8) (54.2; 94,1
Kniniuni
CHMIITOMH
TSHKKOT0 abo 100,0
KPUTHYHOTO 19,662 | 0(0,0) 4250 8(<00) (71,6; NE/ H/OY
nepebiry
| COVID-19°

N — kinekicTb 0ci6, BKIIOYEHHX 10 KOKHOI TPYIH; Nn— KiJbKiCTB OCI6 3 MiATEEPIKEHOIO
nofieto; JII — nowipuuit intepsan; H/O — He ouiHroeThCA.

* Tosutueruil pesymstar Tecty 3T-ITJIP, wpo NIATBEPUKYe HassHicTh SARS-CoV-2 i
NpHHAUMHI OJIMH 3 TAKHX CHMTITOMIB KaTeropii A: NHEBMOHif, AiarHOCTOBaHA 3a JOIOMOIO0
PEHTreHOTpaMu rpy/iHoi KiniTku abo KT-ckanyBanHs, MOKasHUKH KHCHEBOT caTypauii < 94 % y
KIMHATHOMY MOBiTpi aB0 HeOOXIAHICTh MOYATKY 4H TOCHICHHS MOJa4i AOJATKOBOrO KHCHIO.
BHHMKHCHHA ab0 [OTipmeHHA 3aJMIIKK/ YTPYIOHEHOTO IMXAaHHA — abo ABa uM Ginbile
CHMNTOMIB KaTeropii B: mixomanka (Bu3HayaeThes sk > 100 °F (=37,8 °C) abo xap),
BUHUKHEHHA a00 MOriplieHHs Kauumo, Mianris/Gime y M’s3aX, BTOMa, fka 3aBakae
TNOBCAK/ICHHI# isnpHOCTI, GmoBanna Ta/aGo niapes, abo anocmis (BTpara HIOXY), abo arem3is
(BTpata cMmaky). TlinTeepakeno KoMiTeTOM 3 eKCTIEPTHOT OIIHKH.

b Kmiouosa BTopunHa KiHLeEa To4YKa; TaxKuH nepedir COVID-19 6ye BusHavyeHmii Ha OcHOBI
naboparopro miareepakenoro COVID-19 ta nassHoCTI OyIb-AKOro 3 TakuX CTaHIiB: KIiHiuHi
03HaKH XBOpOOM B CTaHi CHOKOIO, IO BKAa3YIOTh Ha TAKKEe CHCTEMHE 3aXBOPHOBaHHs (YacToTa
AuxanHA > 30 BAMXIB Ha XBHIMHY, 4acTOTa CepleBnX CKOpoYeHb = 125 ynapi Ha XBHIIMHY,
MOKA3HUKM KMCHEBOI catypaulil <93 % y xiMHaTHOMY noBitpi Ha piexi Mops aGo BigHomeHnHsa
NapUiaibHOro THCKY KHCHIO /10 $paKiil BANXYBAHOrO KUCHIO < 300 MM pT. c1.) abo auxanbHa
HEJIOCTaTHICTL (BU3HAYEHA AK N0Tpeba BHCOKOMOTOKOBOIO KHCHIO, HEIHBA3UBHOI BEHTUISILLIT,
IITYYHOT BEHTUIIANIT ereHb abo eKcTpakoprnopamsHoi MeMOpaHHOT OKCHIeHaLliT), 03HAKY HIOKY
(cucToniyHUH apTepianbHuil THCK < 90 MM PT. CT., AiaCTOMIYHMIK aprepianbHui THEK < 60 MM
pT. cr. a60 HeOOXiAHICTE 3acTOCYBaHHs Baszonpecopis), a6o 3HayHa rocTpa HUPKOBA, TIEYiHKOBA
41 HeBpoJoriyHa AuchyHkUis, abo rocmitamizamis 10 BiAAITEHHS iHTCHCHBHOL Tepanii, abo
CMEPTh.
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VY nonepe/iHbo 3arlaHOBaHOMY MEPBUHHOMY aHani3i edeKTHBHOCTI, K1 TPyHTYeTRCa Ha 190
MATBEP/UKEHUX BUMajKax, Oymo zapeectposano 65 (0.4 %) sunanxie pozsutky COVID-19 s
y4acHMKIB, AKi oTpuMyBanu Bakuuay BAKC3EBPIA (N=17 817), ta 125 (1,5 %) sunajkis
poseutky COVID-19 B yuacuukis, fki orpumysanu niauedo (N =8 589), 3 edexruBHicTIiO
Bakuunu 76,0 % (95 % HI: 67.,6; 82,2).

Y ocib 3 nonepeaniMu o3nakamMy iHpekuii SARS-CoV-2 abo 6e3 HuX eDeKTHBHICTE BAKLIMHU
BAKC3EBPIA (= 15 anie micns BeefeHns 2 no3u) cranosuna 73,7 % (95 % [l: 63,1; 80,1); 76
(0,4 %) mpotu 135 (1,5 %) sunagxis pozeutky COVID-19 ans rpyimi 3acTOCYBAaHHA BAKLHMHH
BAKC3EBPIA (N = 18 563) ta nn1s kontpoasHoi rpynu (N = 9 031) ianosiaxo.

¥V xoai gocniUKeHHS KyMYJISTHBHOI YacTOTH BHAINCHHS Bipycy (= 15 nHiB micng 2 1o3M) vac 1o
sHUKHeHHd SARS-CoV-2 y 3paskax CIMHM B YYacHMKIB TpPYNM 3aCTOCYBAHHS BEKIIMHH
BAKC3EBPIS 6yr nomitHo kopotmumM (11 npotu 16 aHis).

Ouinka BiANORIAI aHTUTIN [0 HyKneokancuay SARS-CoV-2 micis nikyBaHHS B YYACHMKIB, SKi
oTpuMyBany JBi 1031 Bakuuuu BAKC3EBPIA (= 15 anie micns 2 1o3u), NOpIiBHAHO 3 THMH,
XTO OoTpuMmyBap niaucbo, nokaszama 156 (0,9 %; N =17 662) sunaakis possurky COVID-
19 nporu 202 (2,4 %; N =8 550) signoeiano. Lle Bianosigae edextrsnocTi Bakuuuu 64,3 %
(95 % OL: 56,1; 71,0).

VyacHukd 3 ofHMM abo KiTkKOMa CYDYTHIMH 3aXBOPIOBAHHAMH, SKi OTPUMYBAIU BaKUHHY
BAKC3EBPIA (= 15 auie nicns 2 posu), mamu 75.2 % (95 % JI: 64.2; 82.9) edexrusHOCTI
BAKLIMHHU, @ YUacHUKHU Ge3 cynyTHiX 3axBopioeaHb — 71,8 % (95 % JII, 55.5; 82,1).

Hepeunnuii ananiz 06 ‘eonanux danux oocnioncens COVO0I, COV002, COVO03 ma COVO0S5

Baxmuny BAKC3EBPISI oninioranmy, IpyHTYKOUHCE Ha pe3yabTatax o0 e€IHaHUX JaHux
YOTHPBOX TIOTOYHHX PpaHJOMI30BAHMX CHNUX KOHTPOIBOBAHUX KIIHIYHUX JAOCIIJIKEHb:
nocnimxenns COVO01 dasu /1l cepen 3mopoBux nopociux ocié Bikom 1835 pokis y
BemxoGpuranii; nocnigxenns COV002 dasu /I cepen nopocnux oci6 > 18 pokis (BKIIOYHO
3 ocobamu noxusoro Biky) y BenukoGpuranii; nocnimkenns COV003 dazu I cepen nopocnux
oci6 BikoM > 18 pokiB (BKNIOYHO 3 ocoamu MOXMIOro BiKYy) y bpasunii; Ta mociimxeHHs
COVO005 dazu /I cepen nopocnux oci6 sikom 18-65 pokie y I[lisaenniit Adpuni. V
JOCHIJUKEHHS. HE BKIIOYalH YYacHMKIB i3 BaKKMMH Ta/abo HEKOHTPONLOBAHUMM CEpLEBO-
CYJAMHHHUMH, IIITYHKOBO-KHIIKOBHMH, Me4iHKOBHMH, HUPKOBMMH,
EHIOKPHHHHMHI/META0OMIYHHME Ta HEBPONOTIYHAMK 3aXBOPIOBAHHAMH, a TaKoXK oci6 i3
BUpakeHOI0 iIMyHOcynpecieto. J{na ouintoranns 6e3neku ta eexrusnocti nporu COVID-19 3a
BCIMA YYaCHMKaMHM TUIAHYIOTE criocTepiraty nporarom 12 micsauis.

V ananisi 3Be[EHUX JaHUX OLHKH e()eKTHBHOCTI YyuacHHWKH BiKOM > 18 pokis oTpumyBanu IBi
nosn pakunHy BAKC3EBPIA (N=8 597) aGo koHTponsHOro mnpenapaty (MeHIHIOKOKOBOT
pakiuHu abo ¢isionoriynoro posunny) (N=8 581). Vuachukn, saxi Gyaum panpoMizoBani 10
rpymi Bakuuna BAKC3EBPISA, otpumysamu a6o asi crangaptai gosu [CH] (5 % 10'% By Ha
no3y), abo omuy Hu3bKy mosy [HJ] (2,2 x 10" Bu) i oauy CJ1 (5 % 10'° By), mo BBOIMIMCS
IUIAXOM B/M iH’eKuii. 3aranom 6inbmicts ydacHukis (83,8%) orpumaina asi CJ1.

Yepes oOMeKeHHs NIOTiCTUYHOTO XapakTepy iHTepBan Mixk 103010 1 Ta no3oio 2 cranons 3—-28
THKHIB. 77% y4acHUKIB OTpHManH ABi 1034 3 iHTepBaioM 4—12 THxKHIB.

Buxigui pemorpadiuni nokazuuku cepea oci6 rpynm sakumnm BAKC3EBPISI Tta oci6
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KOHTPOILHOT rpynu 6yin nobpe 36anancosannmu. B ananisi sseaenux nanux cepell y4aCHMKIE,
AKI oTpuMyBamu BakuiHy BAKC3EBPIS, 91.8% Gyin sikom 18-64 pokir (8,2% yuacHuxin —
BIKOM Bin 65 pokie); 56.0% mamnu KiHouy ctath: 74.9% 6ymu ocoGamu EBPONEOIHOT pacH,
3,7% — wmonronoinoi ta 10,1% — serpoinnoi pacu. 3aranom 3 056 (35,5%) yuacHukis Maan
NPHHAAMHI OJlHe ICHYIOUE CYTIYTHE 3aXBopioBaHHS (BH3Ha4atoch ak IMT > 30 KI/M?, cepliero-
CYIMHHI, pecnipaTopHi 3axBoploBania abo LyKpoBHii 1iabeT). Ha MOMeHT mepBuHHOTO ananizy
MeJliaHa qacy CroCTepeKeHHA TIiCs BReIeHHS NEpIIOT Ta ApYTol 031 BaKUMHK cTaHoruna 4.7
Micaud Ta 2,7 Micas BiATIOBiIHO.

Ocratoyre MiATBEPIKEHHS BUNAAKIE possutky COVID-19 BuHOCH A eKCIIepTHa KOoMicid, gxa
TaKoK BU3HAYWJIA TAKKICTH 3aXBOPIOBAHHA BIJAMOBIHO /10 WIKAIM KIiHIYHOrO nepediry BOO3.
3aranom 332 yyacHHKM Manu BipycosoriuHe MiATBepiKeHHS indikyBamns SARS-CoV-2 3
HAsBHICTIO NpHHAliMHI ofHOro cumnTomy COVID-19 (06’ ckTirHe NIIBHIIEHHS TeMIepaTypH
Tina (BusHavaeTbes Ak > 37,8 °C), Kaumienb, 3a7MIIKa, aHOCMis a6o aremsis) wepes >15 nuin
TicHist BBEACHHS JPYroi [03W, NpH LEOMY BOHM He Mamid O3HAK norepeqHroro iHQIKyBanHs
SARS-CoV-2. Bakuuna BAKC3EBPIS noctoBipho 3uuzmma vactoty BHnazkis COVID-19
MOPIBHSHO 3 TPYTIOIO KOHTPOITO (AMB. TabaHIno 3).

Tabanns 3. Edextusuicte Bakunnn BAKC3EBPISI* nporw COVID-19 B CcOvoo1,
COV002, COV003 ta COV005

Baxnnna BAKC3EBPIA Konrpoan .
Edextusnicrts
Monyasauis K-16 BUnaaxin K-te punaakis | Bakomnu, %
N COVID-19", n N COVID-19% n (95 % JD)
(%) (%)

Honyasyis nepeunriozo ananisy
3araneHa 66,73
(CICJL+ HICD 8 597 84 (0,98) 8 581 248 (2.89) (57,41, 74,01)
Pescum dosyeannn, axuix peccmpyemven

' 63,09

- 3
CIacn 7201 74 (1,03) 7179 197 (2,74) (51,81, 71.73)

N —KinBKiCTs YYacHHKIB, BKIIOYEHWX /10 KOXKHOT TPYNH; N — KIIBKICTh YYaCHUKIE i3
MiATBEPUKEHUM SIBUIIIEM; Al — noipuuii intepan: HJ] — nuspka j03a; CHl — crannaprtha
Jo3a

* IleperHHa KiHleRBa TOUKA JOCTIKEHHS IPYHTYBAnacs Ha MATBEp/KEHHX BUNAKAX POIBUTKY
COVID-19 B oci6 Bikom 18 pokie i crapmi i3 nouarkopo CEPOHETAaTUBHUM CTATYCOM, #Ki
oTpumyBani i pozu (CIACJH a6o HJC/) Ta npomosskysamm Gpari y4acTe y dOCHifiKeHHi
NpOTAroM = 15 NHiB Nica oTpUMaHHS pyroi 03H.

® Bipyconoriuno migrsepikene iHQikyBanHs SARS-CoV-2 3 HasBHICTIO TIpHHAIMHI OfHOrO
cumiromy COVID-19: o6’exkturHe nigeuieHHs TEeMIepaTypH Tila (BH3HAYAECTHCA K
> 37,8 °C), xauenb, 3aUIIKa, aHOCMis abo areBzis. ITinTBEpIXEHO eKCNIEPTHO KOMICiEro.

Pisens saxucty, mo 3a6esneuye omma CJ Bakuunu BAKC3EBPI, ouinopanu misxom
JOCHIAHULBKOTO aHaNi3y, MO BKIIOYAB YYACHUKIE, SKi orpumanu oany CJII. 3 ananisy 6ynu
BUKIIIOYEHI NaHi YYacHMKIB, AKi CTAaHOM Ha Haiibimei PaHHIO YacOBY TOHYKY OTPHMAIH JAPYry
Ao3y abo yepes 12 TwkniB nicas pozu 1. Y wiii nonynauii edeKTHBHICTL BAKUMHM 3 22 qua
MiciiA BBEAEHHS Mepuiol o3u cranornna 71,42% (95 % - 51,11; 84,08 [18/9 335 oci6 B rpymi
Bakunan BAKC3EBPIS 1a 63/9 312 oci6 & rpyni KOHTpoNo]).

[Momykopnii anamis mokazag, mo 36inbIEHHS eeKTHBHOCTI BaKUMHH CHIOCTEpiranocs pu
30iIbIEnHH] IHTEpBaTY Yacy Misk BBEACHHAM Tiepuol Ta Ipyroi 103, AWB. Tabnuiio 4.
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Tabmnus 4. Edexrusnicrs  Bakuuun BAKC3EBPISI 3a  invepBazavm  wacy wmink
BBeJleHHAM nepuoi Ta apyroi aosz's COV001, COV002, COV003 1a COV005

Baxunna BAKC3EBPIA Kontpoas .
Edexrurnicrs
InTepsan BBeIeHHS K-1hs BUnaakie K-ThL BHUNaakie | Bakuuuam, % (95 %
N COVID-19", n N COVID-19°, n Aan
(%) (%)
< 6 TiKNHiB 3905 35 (0,90) 3871 76 (1,96) s SR
By ' s (32,99, 69,90)
: - 59,72
6-8 THKHIB 1124 20 (1,78) 1023 44 (4,30) (31,68, 76.25)
. 72,25
9-11 TuxHiB 1530 14 (0,92) 1594 52 (3,26) (49,95, 84.61)
; 79,99
C 2 i
= 12 TxHIB 2038 15 (0,74) 2093 76 (3,63) (65,20 — 88.50)
N— KifbKiCTh YY4aCHMKIB, BKIIOUEHMX A0 KOXKHOI TPYyNmH; N — KiIBKICTH YYacHMKIB i3

MiATBepUKeHO nojieio; JI — noipumit inrepean: HJ[ — uusska no3a; CJ[— cramaaprua
Jo3a

* Ilepunna KiHnesa To4Ka JOCTIZKEHHA TPYHTYBANIAcsd Ha MiATBEPUKCHHX BUIMAIKaX PO3BHTKY
COVID-19 B oci6 pikom 18 pokis i cTapui i3 MOYaTKOBO CEpPOHEraTHBHHM CTATYCOM, SKi
orpumysanu Bi aosu (CHCI abo HICJ) Ta npojporkyeanu GpaTi yd4acTh y JOCHIJKEHHI
npotsarom = 15 AHIR NMicas oTpUMaHHA Apyrol 1034,

® Bipycosoriuno minTeepkene iHbikypanus SARS-CoV-2 3 HasBHICTIO NMpHHAWMHI OIHOTO
cumnromy COVID-19: 06’exkTHBHE NIABHINEHHS TEMIEpPaTypd Tila (BU3HAYAETBCA K
>37,8 °C), Kawens, 3af1IIKa, aHocMis abo aressid. IliaTBepIKeHO eKCIEPTHO KoMici€io.

Edexmusnicme npomu zocnimanizayii 3 npusody COVID-19 ma saxeopiosanns COVID-19
MANCKOZO CHIYNEHA

Bakuuna BAKC3EBPIA sHukyBana nokasHHK rocmitamisauii 3 npusogy COVID-19 (crynine
TKKOCTI 3a Knacudikauiero BOO3 > 4). '

Cepejt yyacHuKiB, AKi oTpuManu ABi no3u Bakumin BAKC3EBPIA (CACH + HIC/, > 15 auis
micig BBeJeHHA Apyroi jaosu), 6yno sadikcosano 0 (N=8 597) Bunamkie rocmitanizauii 3
npusogy COVID-19 y nopisuanni 3 9 Bumagkamu koHtpoasHoi rpynu (0,10%; N=8 581).
Binnosinae 100% edexrurrocTi Bakiian (97,5% JI: 50,19; He niagacTbes OLiHIOBAHHIO).

B ycix ywacHukiB, mounHaroum 3 22 AHA TicAs 3aCTOCYBAaHHA Nepmioi CTAHAAPTHO! 103M
BAKUMHH, €PEKTHBHICTD BaKuMuyu ctanosuna 100 % (97,5 % HI: 69,92: we nianaersea ouinui) 2
0 (N =9335) sunazkie rocnitanizauiii yepes COVID-19 nopiensso iz 14 (0,15 %, N = 9312)
BUNAJIKaMH, 3ahikcoBaHUMU Yy KOHTpOJBHIA rpymi. Jla Bumagkn COVID-19, ski
CTIOCTepiraiucs Y KOHTpONbHil rpyni (= 22 ani micns nepioi ao3u), 6yaM THKKAMH (OLiHKa
> 6 3a knacudikauieto Tokkoeri BOO3).

Edpexmusnicme npomu COVID-19 y nidepynax

Cepen yuyacHuWKiB, fKi Mamu >1 CynyTHe 3aXBOpPIOBaHHs, ePEKTHBHICTH BAKLMHM CTAHOBHIA
62,71% [95% JII: 44,79; 74,82]; 34 (1,11%) sumagxkum COVID-19 y rpymi BakuwHu
BAKC3EBPIA (CACHA + HJACH, > 15 gmis micis BBemeHHs apyroi aosu, N=3056) y
nopishauni 3 93 (3,00%) Bumazkamu B KoHTponbHiH rpymi (N=3102). Taxmii pesymbrtar
Y3rOJUKYBABCA 3 PE3yNbTaTOM e(pEKTHBHOCTI BaKUMHU B 3arajbHil MONyIsamii y9acHHKIB.
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Cepen y4acHUKIB BIKOM = 635 pokis, gki orpuManu 2 nosu pakumuu BAKC3EBPIS (CHCJT +
HJICH, = 15 nuie nicng Beejenns apyroi gosu, N=703), 6yto 4 sunagku COVID-19 y
nopieHaHHI 3 8 BHUNAAKaMU B KOHTpONLHIN Tpyni (N=680), uio signoeizae edexkTUBHOCTI
sakuuun 51,91% [95% [I: -59,98; 85,54). Bennka wactka (89,6%) A0pociHX NTHLOrO BiKy
oTpHMana ApPYyry 03y NpoTAroM <6 THUAKHIB IMicnd BBegeHHA nepmoi jgo3u. Cepel Nopociux
JITHBOTO BiKy (BiKOM > 65 pokiB), aki orpumani CJI sk nepuy no3y (= 22 ani nicns aosu 1),
Oyno 6 punazgkie COVID-19 y rpyni Bakumsn BAKC3EBPIA (N=945) v nopisasuni 3 13
BUNAAKaMH B KOHTpONEHiH Tpymi (N=896), rosnouac 0 y nmopiBHsHHI 3 2 BUNAIKaMu B rpymi
pakuund BAKC3EBPISI ta koHTponbHiil rpymi. BIANOBIAHO, sKi Npu3seau A0 rocnitamizarii
(cTyninb TSKKOCTI 3a Knacudikamiero BOO3 > 4).

IMYHOreHHicTh
Hepeunnuit ananiz 06 'conanux danux docnioxcens COVO0I, COV002, COVOO3 ma COVONS

IMicna  BaxkumHaIlil y4YacHWKIB i3 MOYATKOBHM CEPOHEraTHBHHMM CTATYCOM BAaKIHHOO
BAKC3EBPIf], cepoxoneepcito (BM3HauaeTbeAd SK 30UIBIICHHA KOHUEHTpauil aHTuTin, 10
3B’A3YIOThCA 3 S-IUliKonpoTeiHoM Bipycy, ¥ >4 pasu Bil BHXIZHOro piBHA) GyN0 BHABJIEHO Y
>98% yuacHuxip 4epes 28 [HiB micas BBEICHHA Nepwioi ao3u i B >99% yuacHUKIE uepes
28 JHIB micns BBEJACHHS [pYroi J03u. 3pocTaHHsA KOHLEHTpauUii aHTHTIN, Lo 3B A3YI0Thes 3 S-
rIiKopoTeiHoM, OGyno mpsMo nporopuiliHe 30iNbIeHHIO iHTEPBATy ¥acy MiK BBe/IeHHAM
nepurof Ta Apyroi aozu (rabnuua 5).

Sk mpaBuio, CXO0XKi TEHJEHII criocTepiranucs Mk aHalizaMi Ha HeliTpamizyioui aHTHTIIa Ta
AHTHTINA, 1O 3B A3Y10TheA 3 S-ThikonporeiHoM. Kopensiiis 3 imynonoriunum saxucrtom ne 6yna
BCTAHOBJIEHA, TOMY piBeHb IMYHHO!I BiONOBiZi, ska 3abesmeuye zaxuct Bin COVID-19,
HEBiJOMMH,

Tabauusa 5.  Bignosink anTHTiA, mo 3B’sM3yIOTheA 3 S-raikonporeinom SARS CoV-2, ua
sakuuny BAKC3EBPIA (CACH)*
Buxiguwuii pisens” 28 nnie micasn gosn 1 28 nmiB micas mozu 2
[Monyasiist GMT GMT GMT
(95 % AI) (95 % Ia0) (95 % JII)
(N=1538) (N=1466) (N=1511)
3aransna 57,1 8 358,0 30 599.8
(53,8; 60,6) (7 879,2; 8 866,0) (29137,1; 32 135,9)
Inmepean eeederna
(N=578) (N=578) (N=564)
< 6 THKHIB 61,4 8 184.,5 213842
(55,3; 68,0) (7 423,9; 9 023,1) (19 750,7; 23 152,8)
(N=339) (N=290) (N=331)
6-8 TuxHiB 56,1 9103,9 28 764,8
(49.,6; 63,3) (8 063,1; 10 279,1) (25 990,8; 31 834,9)
(N=331) (N=309) (N=327)
9-11 THxKHIB 53,6 81209 37 596,1
(47,5; 60.4) (7 100,2; 9 288,4) (34 494,2; 40 9756,8)
(N=290) (N=289) (N=289)
>12 THKHIB 543 8 249,7 52 360,9
(47,6; 61,9) (7 254,5; 9 381,4) (47 135,2; 58 163.,9)

N — xinbKicTb 0cif, BKIIOYEHHX 10 KOxkHOI rpymn; GMT — cepenniit reoMeTpuuHHMIt THTP;
J — noripuuit intepsan; S — cnalikoswuii.
* IMyHHY BiaNOBib OLIHIOBA/IM 3a OTIOMOTOI0 MYJIBTHILIEKCHOTO iIMYHONOTIYHOTO aHamizy.
® Ocobu Mani cepoHeraTHBHMIL CTAaTYC Ha BHAXIIHOMY piBHI.
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Pigens iMyHHOI BIANOBIJI cepejl YY4acHHKIB, Aki Main >1 cynyTtHio koMopOiiHy naroaorio,
Y3rO[UKYBaBCS 3 pe3yIbTaTaMy 3araibHOT MOMmyJIAiL.

Bucoki nokasHHKH cepOKOHBEPCIT CrIocTepiraiich y J0pocinx ocid noxunoro Biky (= 65 pokis)
nicas nepwoi CII (97,3% [N=149, 95 % HI: 93,3; 99.3]) i apyroi CII (100,0 % [N=156, 95%
JI: 97.7; ne niggaeTeed ouiHIOBaHHIO]) YV OiablIocTi J0pochuX NiTHLOTO BiKY iHTEpBad MiK
BBEJIEHHAM /103 CTAHOBMB <6 THAHIB. 3611bIIeHHS KOHLEHTpaUil aHTHTIJ, 1110 3B 43YI0ThCH 3 S-
FIKOMPOTETHOM Bipycy, J7s JOPOCHHX JIITHHOTO BIKY 3 IHTEPBAIOM BBEACHHA 103 <6 THXKHIB
(uepes 28 nanip micna Beemenna apyroi CI: GMT=18 759,6 [N=126, 95% JI: 15 764.8;
22 323,3] 6yno nopiBHsHHE /15 BCIX YHACHUKIBR, AKi OTpUMAIN APYTY 03y B MEXKax iHTepBamy
<6 THXKHIB (IUB. TaOIHIIO 5).

Cepesl yHaCHUKIB i3 BUXITHMMH CepoNoOTiYHUMH O3HaKamMy HasBHOCTI iHdekuii SARS-CoV-2 B
anamuesl (GMT=10979,1 [N=36; 95% JI: 6452,7 — 18 680,5]), TUTpH aHTHTII, IO
3B’ A3YIOTECA 3 S-TTHKOMPOTETHOM, AOCAIIN MakCUMyMy uepes 28 fHIB mnicis BBeACHHA nepmioi
nosu (GMT=139 010,4 [N=35; 95% J[I: 95 429,0; 202 495,1]), ane He 30inbLiyBamucs gani
NicTA BBEJICHHA APYTOl JO3H.

Bianosigs T-nimbounTie, gka € cneuudivHow 10 cnailkosoro 6i1ka Ta BUMipIoBanach METOL0M
imynodgepmentnorocnot-ananizy IFN-y (ELISpot), inavKyBanacs micis BBCACHHS TICPUICT 1031
Bakuuun BAKC3EBPIS. Cepenne reomerpyuHe 3HaueHHS BiMNOBiAl 3a3Buyail Oyno saramom
CXOXe B BIKOBHUX TpyIlax Ta He 3ajieiKano Bij HaABHOCTI CYMYTHIX 3aXBoproBaHb. L Bignosigs
He 30inbluyBanacsd micnas BBefeHHA apyrol aosu. [lpoaykuis uutokinie Thl iHaykyeTbes
pakupnolo BAKC3EBPIA 3 knitunamu, mo ekcnpecytors IFN-y, IL-2 ta/ado TNFa, sxi
3arajiomM CXoKi MK BIKOBHMH KaTeropiaMu.

iTH

besnexa Ta egexTHBHicTs 3actocyBanHs Bakiuuauy BAKC3EBPIS y nmiteif Ta migniTkie (Bikom
Jo 18 pokiB) Hapasi He BcranoreHi. Jlan BIACYTHI.

5.2 @apmMakoKiHETHYHI BJACTHBOCTI
He zactocoByeThes.
5.3  Joxainiyni gaxi 3 Oeznexkn

JlocaikeHHa TOKCUYHOCTI Ta MiCIEBOT IEPEHOCHMOCTI

VYV Xoami JocniJUKeHHS TOKCHYHOCTI 3aCTOCYBAHHA TIOBTOPDHMX J03 BaKIMHM HAa MMILIAX
BHYTpIIUHBOM g30Be BBelleHHs BakumHn BAKC3EBPIA nobpe nepenocunocs. V migmkipHii
KJIITKOBHHI Ta CKEJNeTHMX M’s3aX He CIOCTepiranocs HeCnpUsSTIMBOro, 3MilaHoro Tta/ato
MOHOHYKJ/I€ApHOr'0 3anajeHHs B MICLAX NPOBEJCHHS iH'eXUil Ta TPHIETTIOMY CIIHUYIHOMY
HepBi, WO BiAnoBifano nepeafayyBaHuM HACHIAKAM BHYTPILIHLOM S30BOr0 BBEICHHA BaKIIMH.
Hanpukinni BigHOBmMOBaNBHOrO nepiofly He Gyn0 BHABICHO JXOAHWX HACHIAKIE Y MicLaX
BBEJICHHA a0 CITHWYHMX HepBax, IO BKa3ye Ha NOBHE BiIHOBJIEHHS MiCJs OB’ 43aHOTO 3
paxiHolo BAKC3EBPIS zananenns.

MyTareHHicTh Ta KaHIEPOreHHICTh
BAKC3EBPISl — mne Bakumna, ToMy AOCHiKeHHs Il FeHOTOKCHYHOCTI (MyTareHHOCTI) Ta
KaHUEPOT¢HHOCTI HE ITPOBOUIIHCE.

PenpoayKTUBHA TOKCHYHICTh
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Jocnijkenns Gioposnoniny, npoBesieHi Ha MMIIAX. HE TOKasanu BUMIPHOIO po3nofiny
Bakuuiy BAKC3EBPIA y crateBux 3anozax (g€4kax, s€4HHMKax) micis BHYTPILIHLOM S30BOT0O
BECJICHHA.

V' joctijpkenHi  penpoAyKTHBHOT — TOKCHYHOCTI  Ta  emOpiodeTOTOKCHYHOCTI  BaKLMHA
BAKC3EBPISI we Bukimkama TOKCHYHOCTI y  caMok  mumieii  aGo  pOSBHTKY
eMOpioeTOTOKCHYHOCT] NiCAs 3aCTOCYBaHHA CaMIli Tiepe;l CNaproBaHHAM, 1Mij Yac recraiii ado
JaKkTauii. Y ubpoMy JOCHIKCHHI BaKUMHA BAKIMKANA 3pOCTAHHS MaTepHHCHKHX aHTHUTIN 10 S-
raikonporeiny SARS-CoV-2, gki mepenaBamicss rioaaM | JWTHHYATAM, IO BKaiye Ha
nualeHTapHe i JaKTauiiine nepeHeceHHs BiANOBiAHO.

6. DOAPMAIEBTUYHAIH®OPMAIIIS
6.1 JlonmoMizKHi peqoBHHKH

L-rictunun

L-rictnauny rijpoxnopuay MoHOTIApaT
Marsito xnopuxy rekcariapar
[Monicopdar 80

Eraunon

Caxapo3sa

Harpiro xnopun

Junarpiro egeraty Qurifpar

Bopa s 18’ exuii

6.2 OcHoBHiI BHIAJAKH HecyMicHOCTI

OckineKH BIIACYTHI JOCHIKEHHA CYMiCHOCTI, He MOXKHA 3MIlIyBaTH [} BAKIMHY 3 iHIIMMH
NiKapcLKUME 3aco0amu.

6.3 Tepmin npngarHocti

Hepozkputuii baratoio3oeuii diakon
6 MicauiB

Hasegena wmwxye indopmallia NpHsHAaueHa Ad MEIAUYHUX TPALiBHUKIB JHIIE Y pasi
HernepeabavyeHoro TUMYACOBOTO TMepenaxy TeMmmepatypu. lle He peKOMEHIOBaHi YMOBH
30epiraHHs 9y TPaHCIOPTYBAHHS.

Tepmin npuaaTHOCTI Hepo3KpUTHX (IAaKOHIB BKIIOYAE Taki Hemepen0aueHi BiIXUIeHH Bij
YMOB 36epiranng B XonounbHuKy (2-8 °C) nportaroM ogHoro nepiogy:

« 12 ropun no 30 °C;

* 72 rogunu po -3 °C.

Heposkpuri diakonu 3apxau ciij noBepTaTi B X0 unsHuk (2-8 °C) nicia venepeabaueHoro
nepernaay TeMreparypu.

Bunynknenns HenmepenfaueHuX TepenaniB TeMMEpaTypH JUId HEpOKPUTHX (NAaKOHIB He
BIJIMBAE Ha Te, AKAM 4YHHOM (iakonu cnif 36epiraTd micias NepIloro BiAKpUTTA (Epmoro
npokoiny (aakona).

Poskpuruii 6ararofiozoruii dnakon

Buxopucrati skoMora MBHALIE POTATOM 6 FOAHH.
Bakuuny neoOxinHo 36epiratn npu temieparypi 2-8 °C npoTaroM nepioly BHKOPHCTaHHS.
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6.4  Ocobaugi 3anobixui 3axoan npu 3depiranni

Heposkputnit Garatonozosuil diaxkon

36epiratu npu Temneparypi 2-8 °C.

He zamoposxysati.

36epirati ¢nakoH B OpUriHATBHIN YITAKOBLI A5 3aXMCTY BIJ T CBITHA.

Pozkputiii baratonozosuii dimakon
YMoBu 36epiranss micas Nepuoro BIAKPUTTA GiakoHa aMB. y posaini 6.3.

6.5 Tun ta BMICT HepBUHHOT YIIAKOBKH

BaratozozoBuii gnakon
5mn posuuHy B 10-m030BoMy ¢nmakoHi (npozope ckio tumy I) 3 npobkoro (rymoBow 3
aJIIOMiHIEBUM 06XUMHHUM KoBnaukom). ITo 10 duiakonie B ynaxosui.

Ha punky MOXyTE OyTH IpejicTaB/eHi He BCi 3a3Ha4eHi pO3MipH YIIAKOBKH.

6.6 CrnenianeHi 3axoan 0Oe3neKH TMPH NOBOIKEHHI 3 HEBHKOPHCTAHHM TiKapChbKHM
3acobom abo BiIXoJamu JikapcbKoro 3acody

BeeleHHA BAKIMHK
BAKC3EBPISl — 1e 0Oe3bapeuuit abo 371erka KOpHYHEBWi, npozopuii abo 3merka

onajecteHTHNH pos3uuH. Ilepen 3acTocyBaHHAM BakUMHM HEOOXiAHO MOMNEPEJHBO ITPOBECTH
BizyalbHUN OMJIA] A8 BUABJIEHHS CTOPOHHIX YacTOK i 3MIHH KOALOPY po34uHy. SKI0 po3uuH
Mae 3MiHeHuit konip ao B HbOMY NMOMITHI CTOPOHHI HacTkH, ¢nakod cmig yrtunisyeara. He
cTpywyire ¢aakon,

Koxny pozy pakuuny 0,5 M A7 BHYTPIIIHBEOM 20BOTO BBEJAEHHS HaOWpAOTh y WIMPHIL I
iH exuiit. s KoxHOT 0c00M BUKOPHCTOBYIOTh OKPEMY CTEPHIIBHY TONKY Ta IITPHIL

KoxeH ¢nakoH MICTHTh K MiHIMYM 3a3HauyeHy KillbKicTh /103. 3anvinoK piagMHa y ¢nakoxi
nicns HabMpaHHs OCTAHHBLOT 103U — HOpPMaibHE ABHIE. Y pa3i BUKOPUCTAHHA WITIPULIIB Ta/abo
TOJIOK i3 HU3BKHMM «MEPTBUM» 06’€MOM, 3aIMILKOBOI KITLKOCTI po34uHy y ¢akoHi Moxe 6yTH
JIOCTaTHLO ANg AojaTKoRol Ao3u. Cail BKUTH YCiX HeoOXIHMX 3axofie, mod 3abe3nedyuTH
BBegeHHs nosuoi posu (0,5 mn). Axmo He Bpanocs HabGparn nosuy aozy 0,5 ma, 3anuiuox
pinunn y dnakoni cnin yrunizyeatu. He o6’ eqnyiiTe 3anmuiiKi BaKIMHHE 3 pi3HUX QIakoHis.

Bakinna He mMicTHTh KoHcepBanTiB. HaGpasmu nepury 03y, SsKOMOra WBHILIE BUKOPHCTalTE
BMicT ¢nakony mnporsroM 6 roaun (30epiratu mnpu Temnepatrypi 2-8 °C). Byae-ska
HEBUKOPHCTAHA BaKIWHA MiANATae yTUII3alii.

1106 monermmTH BiJCTEKeHHS BaKLMHH JUIS KOXKHOI 0cOOM, fKa OTpHUMana 03y BaKLUHH,
HeoOXiIHO YiTKO 3a3Ha4aTH Ha3By Ta HoMep cepil nikapcekoro 3acofy, 1110 3aCTOCOBYBABCH.

Vrumnizauis
Baxnuna BAKC3EBPIA mictuth renetnyHo Moandikosani opranizsmu (I'MO). Heeukopucrany

BakUMHY a0 BiIXOAH CJIij] yTHII3yBaTH BiAMOBIAHO 10 MiclieBHX BUMOT. Po3nuTy BakUMHY CIil
JICAKTHBYRATH BiAMOBITHAM TIPOTHBIPYCHUM JIe3iHGIKYIOUHM 3ac0D0M.

7.  BJACHHK PEECTPAIIIIMHOI'O NOCBITUEHHS / BTIACHHK J03BOJIY HA
EKCTPEHE 3ACTOCYBAHHS ABO AHAJIOT'TYHUX J103BOJIIB

Actpa3enexa Ab (AstraZeneca AB)

SE-151 85 Conepran’e, IlIsenis

(SE-151 85 Sodertalje, Sweden) éfﬁ(?“/
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8. HOMEP (-M) PEECTPAIIIMHOIO NOCBIIYEHHSA / HOMEP (-H) IO3BOJIY HA
EKCTPEHE 3ACTOCYBAHHS ABO AHAJIOTTYHHX JTO3BOJIIB

9. JIATA NEPIIOT PEECTPAUII JIKAPCBKOTI'O 3ACOBY

JlaTa nepoi peectpaltii mixapcskoro 3acody: 15 motoro 2021 p.

10. JATA OCTAHHBOI'O IIEPEIJIALY
Jlrotuii 2022

TeKcT y3rofeHo
27.09.2022
Fonybexko T.

/
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Jncrok-praaanm: indopmanis a8 nauienra

Bakunna BAKC3EBPISI (VAXZEVRIA), pozunn 118 in’exuiii
Baxuuna nporu COVID-19 (ChAdOx1-S [pekomGinanThal)

Ilepen BBeleHNAM BAKIMHN YBAKHO TA HOBHICTIO 03HAHOMTECH 3 JTHCTKOM-BKIAHIIEM,

OCKLILKH BiH MICTHTL BazkauBY i Bac indopmanio.

- 36epexiTh Lei nucToK-BKIamMIL. Bam MoKe 3HanoOUTHCS IepeunTaTh HoTo.

- Axmo y Bac BUHMKHYTH J0/1aTKOBI MUTaHHA, 3BEpHiThCA 10 Nikapd, dapMmaierta abo
MEJHYHOT CECTPH.

- Axwo y Bac BUHUKHYTE 6y/1b-aKi no6iuni peakiii, npokoncyabTYiiTeCH 31 CBOIM JTiKapewm,
dbapmatesTom abo Meanunoo cecrporo. Mo Hux BigHocATECH GyIb-9Ki MOKIMBI 1106i9HI
peakuii, He mepeniveHi y uboMy JHCTKY-BKIaaumi. [{us. po3ain 4.

3MmicT ANCTKA-BKIAANINA

1o Taxe Bakunna BAKC3EBPLA ta uis 4oro BOHa BUKOPHCTOBYETHCA
I1lo BaMm cnix 3HaTH nepea oTpuManHsIM Bakuund BAKC3EBPIS

Sk 3acTocoByeThCs Bakimua BAKC3EBPIS

Mosknuei no6iuni peaxuii

Sk 3b6epiratu Bakunny BAKC3EBPIS

BMmicT ynakoBku Ta iHmna indopmanis

ol i LB g e

1. o raxe pakunna BAKC3EBPIS Ta 1uist 4oro Bona BHKOPHCTOBY€ThCS

Bakuuna BAKC3EBPIA — ue BakimHa, 110 BHKOPHCTOBYETECS JUTS 3axXHCTy ocib BikoM Big 18
poKiB Bi KopoHaBipycHol xBopotu (COVID-19).

Ipuannoro COVID-19 e Bipyc, 110 HazuBaeTbes KopoHasipycom (SARS-CoV-2).

Bakuuna BAKC3EBPISL ctumymioe npupofsnii saxuct opranismy (iMyHHY cuctemy). Taxa
CTHMYJIALIA 3MYIye OPraHisM BHPOGISTH BNACHMii 3axucT (aHTuTina) mporw Bipycy. Lle
JonoMosKe 3axucTut Bac Big poseatky COVID-19 y maitGyrnromy. JKomeH KOMIOHEHT wiel
BaKIMHM HE MOXKe CIpuaHHUTH poszeutok COVID-19,

2 IIlo Bam cain 3naTu nepex orpumanusivm pakunnn BAKC3EBPIS

He cnin BakumuyBaTues:

. AKIMO y MuHynomy Bu mepenecim TakKy aneprivHy peakuilo Ha Gyap-aky aitouy
peuoBHHY abo Oyab-AKuil iHIIMI KOMIOHEHT, 3a3HadeHnil y poszini 6;

- AKINO y MUHYJIOMY y Bac yTBOpIOBaBCA BENMKHMIT TPOMO OJHOYACHO 3 HU3LKHM PiBHEM
TPOMOOUMTIB (TpoMOOIMTONEHIN) Nicas BEeAeH A By/1b-K0T BAKLIMHY npoty COVID-19.

Skmo y Bac BUHMKHYTE OyIb-SKi CYyMHIBH, 3BEepHITHCA 0 CBOrO nikaps, gapmaiesta ato
MeJIUYHOI CECTPH.

OcobamBocTi 3acTocyBanust

Ilepen pakunnauiero nosinomTe cBoOro nikaps., hpapmalierta abo MEHIHY CECTPY:

. SKIIO Y MHHYJIOMY BH 1epeHecy TsKKy anepriuHy peakuilo Ha Gyab-aKy iH’eKIio iHmoi
BakiHHU abo Ha rakuuny BAKC3EBPIS;

B AKWO 3apa3 Bu crpaxaaere Bin Takkoi iHdekuil 3 BUcokol Temneparyporo (Emiue
38 °C);

. AKIO y MHHynoMmy y Bac Oyno yreopenna tpomGy abo ayToiMyHHi mopylueHHs

2 :
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(xBOpoOH, NpH AKHX IMYHITET OpraHizMy MoGiNi3yeThes NpOTH KIAITHH BIACHOTO opramiamy),

exmovatoun I'TT1 (inionatuna TpomGounToneHiuna nyprypa);

. AKIIO Y Bac JIETKO 3 ABJIAKOTHLCH KpoBoTeyi abo cunii, abo skuio By npuiiMaeTte TikM, 1o
PO3PIUKYIOTH KPOB (QHTHKOATYISHTH);

. JKmo Bawa iMyHHa cucTeMa He Npauioc HalekHHM 4uHOM (iMyHoaedimmt) abo Bu
NpUAMacTe iKW, WO N0cNabmoTh IMYHHY CHCTeMY (Hanpukiaja, BUCOK! 03
KOPTHKOCTEPOI/IiB, IMyHOCYNIPEcOpH abo JiKapchKi 3aco0u s JIKyBaHH paKy).

Skuto Bu He BniepHeni, un maete Bu 6yab-110 3 nepeniyeHoro BHINE, MPOKOHCYIBTYiiTECS 3i
CBOIM JiKapeM, dapmaleBToM abo MEAMYHOIO CECTPOIO 10 BAKIMHALLT.

Y piaKkicHHX BHNAJKaX CIOCTEPIranocs YTBOpeHHA TpoMGiB Ha (OHI HH3BKOrO pIBHIO
TPOMOOUHTIB Micas BakiMHauil Bakuunow BAKC3EBPIA. BinbiicTs 3 HHX BHMAIKIB BUHUKATA
NpoTATOM 21 JHA MICNA BaKUMHALIT Ta Je4Ki 3 UNX BUMAJKIB OY/IM cMepTeNLHHMH.

Hicns axumunanii sakunnoro BAKC3EBPIS xyske pinko cnocTepirajiocs YTBOPCHHS 3TYCTKIB
KPOBi B TOJJOBHOMY MO3KY, HE MOB’SI3aHHX 3 HU3bKMM piBHeM TpoMmGouuTiB. OaHak He Oyio
BCTAHOBIEHO, 4H OynM Wi nojil cHpuYMHeHI 3acTOCYBAHHAM BakUMHM. Jledki BUTNAIKM
HPU3BOIMIIM J10 JIeTalILHAX HACIIJIKIB.

Heraiino 3sepHiThca 10 MKaps, SKWIO NPOTATOM AeKiTbKOX AHIB MiC/s BAKIHHALIL:

. Bu pipdysaere cunbHuii aGo crifikmit rosnoBuuH Ginb, HewiTKicTh 30py, cnuyTaHicTh
ceigloMocTi abo cy1oMH (Hanajin);

. Y Bac possuBacthes 3aaumika, Ginb y rpyamiii kaitui, wabpsk mir, 6ins y Horax ato
CTilKuii OiNb Y XKUBOTI;

. Bu moMiThan He3BMuYHi cHHII Ha mKipi abo TOYKOBI KPYT/i KPOBOBHIHBH 1103a MicleM
BaKIIMHallii.

AnanoriyHo iHmmM BakiuHaM, sakuuHa BAKC3EBPIS Moke 3axMcTHTH He  BCix
BaKUMHOBaHUX 0¢i0. Hapasi TpuBanicts 3axucty, 1o 3a6e3nedye BakKUHHA UIH BAKUMHOBAHNUX
oci0, Hesimoma.

Jliti Ta nmigaiTku
Hapasi BiacyTni aani npo 3actocyeanns Bakuunu BAKC3EBPIS y mirteii Ta miauniTkie BikoM 10
18 poxkie.

Bsaemopist Bakunun BAKC3EBPIS 3 inmumn gikapeskuvu 3acobamu
Skmo Bu npuiimMaete, HentonasHo npritMani abo Moxkete npuitmaTti Gyab-aKi iHim TiKapeski
3aco0M 4M BaKUHHY, OBIIOMTE NPO Le CBOEMY NiKapio, apMalieBTy aGo MenuHiil cecTpi.

3acTocyBaHHs y nepiox BaritHocTi a60 roxyBaHus rpyaIo

Bazimuicmo

Sxumo Bu pariThi, nymaete, mo mokere 6yTH Barithi, aGo nnaHyere 3aBariTHiTH, moBiZoMTe
npo ue cBoeMy fdikapio, dpapmauesty abo meamumiii cectpi. Baw nikap, dapmaiest a6o
MejluyHa cecTpa o0roBopuTs 3 BamMu KopHeTh Ta NMOTEHUIHHI PU3MKM BaKUMHAIIT Mij 9ac
BariTHOCTI.

Todyeanns 2pyooiw

HasigHi jjaui, ogepkasi B X0/1i JOCIiZKeHb Ha TBapuHax Ta 3 JOCBITY 3aCTOCYBAHHS BaKUMHH
KIHKaM, AKi TOAYIOTh TPYJII0, He CBiAYaTh NP0 PHU3AK, TIOB'A3aHmii 3 BaKUMHOK, U1
HEMOBJIAT/AliTel, AKi 3HAXOAATHCA Ha IPYIHOMY BUTOOBYBAHHI.
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3aaTHicTh BIVIMBATH HA MBHAKICTH Peakuii NpH KepyBanHi TPAHCHOPTHHMY 3acobamMu Ta
poboTi 3 IHHIHMH MeXaHi3MaMH

Bakunna BAKC3EBPIAl we wMaec niaTeepikeHoro BIAMBY HA 3JaTHICTE  KepyBaTH
TPAHCTIOPTHUMY 3acobaMi Ta npawoBaTh 3 Mexanizmanu. [Ipore nobiuni edexTi. nepeniveni B
posaini 4, MOXKYTE RIIIMHYTH Ha Bamy 3narthicTs KepyBaTH TpPaHCHOPTHHMH 3acobaMm Ta
npamioBaTH 3 MexanisMamu. fIkiio Bu noraHo nodysaetecs, HE KepyiiTe TPaHCTIOPTHUMU
3aco0aMu Ta He NpauiTe 3 MeXaHizMaMHi.

Baxunna BAKC3EBPISI micTiTs natpiii Ta cnupr (eTanon)

B 1 103i (0,5 M) uboro 1ikapesKoro 3aco0y MiCTHTRCS MeHIe | MMoub Hatpito (23 mr). Takum
YHHOM, HOT0 MOKHA BBAXKATH TAKUM, 110 HE MICTHThL HATPIIO.

Leii nikapepknii 3aci0 MICTHTL YK€ HEBEIHKY KilbKiCTb CMHPTY (2 M cOHpTY (eTaHony) Ha
no3y 0,5 ma). Lsoro HeaocTaTHRO, 0O BUKIIUKATH OMITHHHA BILINAB.

3. SHx3acrocopyBatn Bakunny BAKC3EBPIS
Baxuuna BAKC3EBPLSA BBomuThCa y M a3 (3a3Bu4ail y nuieye).

Bu orpumacre 2 in’ekuii. Bam nosizomasite, koau Bam notpiduo Gyae nosepryTies st
oTpuManud aApyroi in’exknii sakuuiun BAKC3EBPIS.

Hpyry in’exuiio MoxHa 3poGUTH Yepes 4—12 THXKHIB nicis nepuiof in’exii.

Slkwo nepua in’exuig — ue BakumHa BAKC3EBPIS, ans sapepiieHns Kypey BakuMHALi
ApyToro IH’eKuieio nopuHHa OyTn BBeaena eakuwna BAKC3EBPIS (a we inma sakmmna MpOTH
COVID-19).

Sxmo Bu nponyeruian in’exuio BaKHHN
Sxwo Bu 3abynu 3BepHyTHCA 3a IPYrol0 iH’€KUI€I0 BAKIMHK Y NIPU3HaYeHMIl Yac, 3BepHiTHCA 3a
KOHCYNIBTALIEI0 110 CBOrO Jlikap4, (apMaleBTa i MeIH9HOI cecTpy. BakimuBo 3BepHyTHCS 32
Jpyroto iH’ekuieio Bakuuan BAKC3EBPIA.

4. Moxnugi nobiuni peakmii

Sk 1 Bei gikapebki 3acobu, Us BAKIMHA MOXKE BUKIMKATH 10Gi4HI peakuii, Xova il He B veix.

V piaxkicHMX BUMajKaX CMOCTEPIranocs YTBOPEHHA BEIHKHX TPOMOIB Y NOEIHAHHI 3 HU3bKUMH
piBHAMH TpoMOomuTiB (TpoMOOLMTONEHiS) (3 4YacToTol® MeHme HiK 1 w©a 100000
BaKLIMHOBaHUX 0Ci6).

Heraiino 3pepnithes g0 Jikapsi, AKIIO NPOTATOM ACKIIBKOX JHIB micnsa Bakuusauii y Bac
BUHMKAIOTE 6yIb-9Ki 3 IIHX CHMITTOMIB!

. Bu Biguysaere cuwipHuit aGo cTilKuii roloBHMit Ginb, HEYITKICTH 30py, CIUTYTAHICTE
cBijtomocTi abo cyiomu (Hanamm);

. y Bac poseusaetbes sammmnka, 6inb y rpyaHiii kmitui, Habpsx mir, 6ine y Horax a6o
CTiHKMIT Bk Y KMBOTI;

. By noMiTeiM He3BMYHI cMHII Ha WIKipi a60 TOYKOBI Kpyrili KPOBOBMJIMBH M03a MicleM
BaKILUHALIT,

Heraiino 3sepHiTLCs A0 Jdikaps, SKu10 y Bac BUHHKIH CHMITOMH TA/KKOT alepriviol peakuil.
Taki peakuii MoxXyTh MoeAHyBaTH 6YIb-5Ki 3 WX CUMIITOMIB:

. NepeHENPUTOMHUI cTaH ad0o BIAYYTTA 3aNaMOpPOYEHHS;
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. IMIHKM Y cepuebuTTi;
. 3aMIIKY abo NosBY XpHIIIB;
. Habpsak ryd, obanyys abo ropia.

YV KIIHIYHHUX JOCHUKCHHSX OinbliicTs MOGIMHUX peakiifl Gynam JIerkHMH Ta NOMIPHUMM i
3HUKAIN NPOTAroM AcKiabkox auis. ITicna BBeseHHa ApYrol 1034 BaKUMHH NOBIIOMIAIOCH NPO
MEHIIY KiJIbKICTh OOIMHMX peakuiii.

SAkuto Bam notpibHo nosermutH Taki noGiuni peakuii, gk Gink Ta/aGo nigBWleHHSA
TeMIepaTypy Tijla, MOKHA NPUIMaTH JiKapehKi 3aco6m, M0 MiCTATE NapaneTamMol.

[Ticns Bakumnauii y Bac Moxxe BUHMKHYTH JIeKinbKa NoGIMHHX peakuiil oAHoyacHo (Hanpukiaz,
Oinb y M’s3ax/cyrnobax, ronosuuit 6ink, 03H06 Ta BiAYYTTH 3aranbHoro HesmykamHs). Skio
Gyan-sKi 3 Bammx cuMnToMiB € CTIKIMU, 3BEPHITEES 10 CBOTO JKaps.

Hicas seegenns pakunnn BAKC3EBPIS moxkyTs BunnkaTi Taki no6iuni peakuii:
Hy:xe wacTo (MOKYTh BUHHKATH B Oiibuie Hixk 1 ocotu 3 10):

. YYTIMBICTE, Oiflb, BiX4yTTH Kapy abo cBepbik y Micui iH’eKil;
. BiJIUYTTS 3arajibHOTO He3TyKaHHs;

s BIZTYYTTS BTOMH (BTOMJIIOBAHICTE);
® 03100 abo BIUYTTA JIMXOMaHKH;

. TOJIOBHHH 6111b;

. BITYYTTS HYOTH;

. 6inb y cyrnobax abo M’ g3ax.

Yacro (MOXyTh BUHMKaTH He Ginsime HEK y 1 3 10 oci6):

B Habpsak abo nouepBOHIHHA y MicHi iH’ €KLil;

. MIABUILEHHA TEMIIEPATYpPH TiJla;

. HyjoTa (OmoBanHs) aGo niapes;

. Oinb y Horax abo pykax;

. IPUNONOAIOH] CHMITOMM, AK-OT BHCOKA TeMIiepaTypa, Gillb y Topii, HeKUTh, Kallelb Ta
03HO0.

Heuacro (MoxyTh BUHHKATH He Ginbuwre Hixk y 1 31 100 ocif);

. COHITUBICTH ab0 BIAYYTTH 3aNaMOPOMEHH;

. 6i1b y KUBOTI;

. 301MBIICHHS TIMGAaTHYHUX BY3/iB;

. MiIBUILEHA MITINBICTE, CBepOiK IIKipH, BHCHN aB0 KPOTHR SHKA.

Piakicai Bunanku (MoxyTs BUHHKaTH He Oinbmie Hixx v 1 i3 10 000 ocib):

. CHOCTEpIrajiocs yTBOPEHHS BENMKMX TPOMOIB y MOEAHAHHI 3 HU3LKMMM pPIBHAMH
TpoMGoUHTIE (TpoMbouuTONEHIA) 3 YacToTOR MeHme Hix 1 Ha 100 000 BakuMHOBAHMX
ocib;

. HU3BKHIT piBeHb TpOMOOLHTIB (TPOMBOLHTONEHI ).

Yacrora Hesioma (HaiBHi JaHi HeAOCTATHI, 106 OLIHATH YACTOTY):

. TAKKA ajnepriyHa peakiis (aHadinakcis);

s TOKKHH HAOpAK Ty6, MOPOXHUHM POTa, TOpHa (L0 MOXKE CHIPHYMHATH TPYAHOI npH
KOBTaHHI abo auxaHHi).

IToginomitenus npo nobiuui peaxuii
Sxuro y Bac BURHKHYTH Gy/1b-ski nobiuni peaknii, npokoncyabTyiiTecs 3i cBoiM aikapem,
dapmanesrom abo meanunow cectporo. J[o HHUX BiTHOCATHCH OV/b-AKi MOMUIMBI 1OGIvH]
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peakuii, He nepeniyeHi y ULOMY THCTKY-BKIaanini. Bu takox MoxkeTe NOBIOMHMTH PO noBiusi
peakuii Ge3nocepe/IHBO 3a 10NOMOTOI0 JepkaBHOT cHeTeMH Tepesiadi indopmarii abo sebcaiity
www.covax.azeovid-19.com. 3a HagBHOCTI, 3a3Ha4aiiTe TOProBY HA3BY BaKUMHH T4 HOMED
cepii/naprii. TloBizomasioun npo nobiuni peakuil, Bu Moxere nonomortd Ginbie pisHaTHes
npo Ge3neuHiCTh BOro MiKapebKOra 3acoly.

5. Sk 36epiraTu Bakunny BAKC3EBPIS
36epiraiite nikapebkuii 3aci0 y HepocTynHOMY s AiTel Micti.

Inopmantis npo ymoBM 30epiraHHs, TepMiH NpPUIATHOCTI, CNOCOGH 3aCTOCYBaHHA Ta
HNOBO/UKEHHS 3 BaKLMHOIO HaBeleHa B PO3JiJi, MPH3HAYEHOMY U1S MEQUUYHMUX TpalliBHHKIB B
KIHLI UBOTO THCTKa-BKIaqHIIa.,

BignosinaneHicTh 3a HanexxHe 30epiraHHs i€l BakUMHM TAa YTMII3aLii0  GYib-2KOro
HEBUKOPUCTAHOr0 NPOAYKTY HecyTh Bamr mikap, dapmaiert abo Meanysa cecrpa.

6.  Bmicr ynaxkoBkHu Ta iHma indopmauis

Crnan sakunnu BAKC3EBPIS

| moza (0,5 ma) MICTHTE:

Bakiuny npotn COVID-19 (ChAdOx1-S* [pekombinanThy]). He menie 2,5 x 10° indexuifinmux
opunnie (10), mo eignosinae 5 x 10'° gipychux yacTok

“PexoMOiHAHTHHIT ajleH OBIpyCHHIT BeKTOp mMMMOaH3e 3 JedeKToM perurikamii, uo Komye
cnaixopui (S) rinikonpotein Bipycy SARS-CoV-2. Bupobienuit B reHeTHuHo MoaupikoBaHux
KIITHHAX HUpKK eMOpiona momunn (HEK) 293.

[le#i npomyKT MIiCTHTE reHeTHyHo Moaudikorani opranizmu ('MO).

Inmi pomomikui pewosmnn: L-rictuans, L-rictuauHy rizpoxiopuay MoHOTipat, Marsiro
Xjopujy rexcariapar, nonicopbar 80, eranon, caxaposza, HATpiKO XJIOPHJ, AMHATPIIO eNeTaTy
Jriapat, Boaa Ut iH’ eKIil.

Sk Burasaae sakunna BAKC3EBPIS i smicT ynakosku
Posumd ans in’exuif. Posunn GesbapeHoro abo 371erka KOpUYHEBOTO KOMBLOPY, Mpo3opHil abo
3Nerka OnanecueHTHHI Ta BUILHUH BiJl 9aCTOK.

Posmipy ynakoBkH (Ha pHHKY MOKYTh GyTH NpeJcTaBlIcHI He BCi 3a3HadYeHi po3MipH yNaKoBKH).
Ornakon Ha 10 103 (5 M) B ynakoskax mo 10 ¢akoHis.

Baacnuk peeerpaniiinoro nocBigyeHus
Actpa3eneka Ab (AstraZeneca AB)
SE-151 85 Copepran’e, IlIsenis

(SE-151 85 Sodertalje, Sweden)

JlaTa ocTaHHBOIO Neperisay nboro JHcTKa-BRIaanma — 02/2022

Inmi jpxepena indopmanii

Jna orpuManns miel indopmauii pismuMn mMoBamu Bifckanyiite QR-KOI 3a J0ONOMOroro
MOBITBHOTO TIPHCTPOIO.
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www.covax.azcovid-19.com

Buknajgena Huxk4e iHdopMailigd npusHadeHa aniie A48 MeIHYHIX NpaniBHIKIB:

VYMmoBu 30epiranns
He 3acrocoyBatu Bakuuny BAKC3EBPIA nicng 3axkindeHHs TepMiHY NpMIaTHOCTI,
3a3Ha¥YeHOro Ha ynakosli. Jlata 3akiHYeHHS TEpMiHY NPHIATHOCTI [T03HAYAE OCTAHHIN JleHb
3a3Ha4YeHoro Micsus.

36epirati npu Temneparypi 2—-8 °C.
He 3amoposxyBati.
30epirati ¢rakoH B OpUTIHANEHIN YIIAKOBI JUTA 3aXWCTY Bij Jil cBiTia.

Bakuuna ve MicTuTE KoHcepraHTiB. Habpapmm nepury po3y, skomora mBHALIE BUKOpUCTalTe
BMicT (rakoHy mnpoTaroM 6 romua (30epiratm npu  Temneparypi 2-8 °C). bynab-ska
HEBUKOpHCTAHA BAKIMHA TANArae yTuiisanii.

Beegennsn Bakunam
Baxnuna BAKC3EBPISI — ue Ge36apeuuii abo 3nerka KOpu4HEBMiA, npo3opui abo 3nerka
onajecueHTHAN posunn. [lepen sacTocyBaHHAM BakiMHM HeoOXiZAHO MOMEPEAHBO MPOBECTH
Bi3yallbHUil OrJIAJl AN BUSBJIEHHS CTOPOHHIX 9acTOK 1 3MiHM KOIBOPY PO34UMHY. SIKIO po3yuH
Mae 3MiHeHui KoJslip abo B HBOMY INMOMITHI CTOPOHHI 4acTKH, (nakoH caia yTunizyBaru. He
cTpyumyiite hraakoH.

Koy nos3y saxkuunu 0,5 M1 s BHYTPIITHBOM A30BOTO BBEJEHHA HaOUpaiOTh y WIMPHIL JUJIs
iH exuii. J{nsg KoKHOT 0cO0M BUKOPUCTOBYIOTE OKPEMY CTEPHIIBHY TOKY Ta IUNPHIL

Koxen ¢nakon MICTHTE SK MIHIMYM 323HauyeHY KiJbKicTh 103. 3anuiok piauuu y duakoni
nicna HabupaHHsa OCTAHHBOI 103H — HOpMalbHe ABUIIE, Y pa3l BUKOpHCTAHHS WINpHULIB Ta/abo
TOJIOK 13 HU3BKMM «MEPTBHM)» 00’€MOM, 3aIHIIKOBOT KiLKOCTI po3uuHy Y (aakoHi Moxke OyTH
JIOCTATHBO JUI NONATKOBOT n03M. Chil BKMTH yciX HeoOXijHWX 3axojiB, 100 3abesneunTH
BBejieHHs noeHoi po3u (0.5 ma). Axuo He Baamocs Habpartw noBHy Aozy 0,5 M, 3aiumiox
pinuuy y dnakoHi ciain yrunisyearti. He o6’ eanyiiTe 3anuIKky BaKUMHY 3 pisHUX (rakoHis.

11106 nonermmTH BiACTEXKEHHA BaKUWHH, JUIS KOXKHOI 0cobH, fKa oTpuMana /103y BaxilMHH,
HEOOXIJIHO YITKO 3a3HAYaTH Ha3Ry Ta HOMep cepil JiKapcrKoro 3acofy, Mo 3aCTOCOBYBABCH.
Jnsg orpumannsg uiel indopmanii iHIIMMH MOBaMH Y JIpYKOBaHOMY BHTISII Hamnpasisiite
nauieHTiB Ha BebcallT www.covax.azcovid-19.com.

Yranizanis
Bakuuna BAKC3EBPISA mictuts renetinuno moaudikorani opranizmu ('MO). HeBukopucrany
BaKUMHY a00 BIIXOAM CJIiJl YTUNI3YBATH BiINOBIAHO /10 MICHEBHX BUMOT. PO3NIUTY BaKUMHY CIij

JeaKkTUBYBaTH BUUTOBLIHUM NPOTHBIPYCHUM Je3iHdikyiounM 3acoboM.
TeKcT y3rogKeHo

27.09.2022
7 Fonybenxo T,
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1 NAME OF THE MEDICINAL PRODUCT

Vaxzevria, solution for injection in multidose container
COVID-19 Vaccine (ChAdOx1-S [recombinant]).

The vaccine fulfils WHO requirements for COVID-19 vaccine.

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

One dose (0.5 ml) contains:

COVID-19 Vaccine (ChAdOx1-S" recombinant), not less than 2.5 * 10* infectious units (Inf.U),
which corresponds to 5 x 10" viral particles (vp).

"Recombinant, replication-deficient chimpanzee adenovirus vector encoding the SARS-CoV-2 Spike
(S) glycoprotein. Produced in genetically modified human embryonic kidney (HEK) 293 cells.

This product contains genetically modified organisms (GMOs).

For the full list of excipients, see section 6.1.

3.  PHARMACEUTICAL FORM
Solution for injection.

The solution is colourless to slightly brown, clear to slightly opaque and particle free with a pH of 6.6.

4.  CLINICAL PARTICULARS
4.1 Therapeutic indications

Vaxzevria is indicated for active immunisation of individuals =18 years old for the prevention of
coronavirus disease 2019 (COVID-19) (see sections 4.4 and 5.1).

The use of the vaccine should be in accordance with official recommendations.
4.2 Posology and method of administration

Vaxzevria should be administered by a trained healthcare professional.

Posology
The Vaxzevria vaccination course consists of two separate doses of 0.5 ml each. The second dose

should be administered between 4 and 12 weeks after the first dose (see section 5.1 ).

It is recommended that individuals who receive a first dose of Vaxzevria complete the vaccination
course with Vaxzevria (see section 4.4).

Elderly population
No dosage adjustment is required in elderly individuals >65 years of age.

Paediatric population
The safety and efficacy of Vaxzevria in children and adolescents (aged <18 years old) have not yet
been established. No data are available.

Konis sipHa
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Method of administration
Vaxzevria is for intramuscular (IM) injection only, preferably in the deltoid muscle.

For instructions on administration, see section 6.6,
4.3  Contraindications
Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

Patients who have experienced major venous and/or arterial thrombosis in combination with
thrombocytopenia following vaccination with any COVID-19 vaccine.

4.4  Special warnings and precautions for use

Traceability

In order to improve the traceability of biological medicinal products, the name and the batch number
of the administered product should be clearly recorded.

Hypersensitivity including anaphylaxis
Hypersensitivity reactions including anaphylaxis and angioedema have occurred following
administration of Vaxzevria,

Appropriate medical treatment and supervision should always be readily available in case of an
anaphylactic event following the administration of the vaccine. Close observation for at least

15 minutes is recommended following vaccination. A second dose of the vaccine should not be given
to those who have experienced a severe hypersensitivity reaction to the first dose of Vaxzevria.

Concurrent illness

As with other vaccines, administration of Vaxzevria should be postponed in individuals suffering from
an acute severe febrile illness. However, the presence of a miner infection, such as cold, and/or low-
grade fever should not delay vaccination.

Thromboembolism and thrombocytopenia

A very rare and serious combination of thrombosis and thrombocytopenia including thrombosis with
thrombocytopenia syndrome (TTS), in some cases accompanied by bleeding, has been observed
following vaccination with Vaxzevria during post-authorisation use. This includes cases presenting as
venous thrombosis, including unusual sites such as cerebral venous sinus thrombosis, splanchnic vein
thrombosis, as well as arterial thrombosis, concomitant with thrombocytopenia. The majority of the
events occurred within the first 21 days following vaccination and some events had a fatal outcome.
The reporting rates after the second dose are lower compared to after the first dose. See also section
43.

Whilst specific risk factors for thromboembolism in combination with thrombocytopenia have not
been identified, cases have occurred in patients with a previous history of thrombosis, as well as in
patients with autoimmune disorders, including immune thrombocytopenia. The benefits and risks of
vaccination should be considered in these patients.

Healthcare professionals should be alert to the signs and symptoms of thromboembolism and
thrombocytopenia, as well as coagulopathies. Vaccinated individuals should be instructed to seek
immediate medical attention if they develop symptoms such as a severe or persistent headaches,
blurred vision, confusion, seizures, shortness of breath, chest pain, leg swelling, leg pain, persistent
abdominal pain or unusual skin bruising and or petechia a few days after vaccination.

Individuals diagnosed with thrombocytopenia within 21 days of vaccination with Vaxzevria, should be
actively investigated for signs of thrombosis. Similarly, individuals who present with thrombosis
within 21 days of vaccination should be evaluated for thrombocytopenia.

Konia sipHa
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Healthcare professionals should consult applicable guidance and. if available. seek advice from
specialists (e.g., haematologists, specialists in coagulation) to diagnose and treat this condition.

Events of cerebrovascular venous and sinus thrombosis without thrombocytopenia have been reported
very rarely following vaccination with Vaxzevria, although a causal relationship has not been
established. These events can be fatal and may require different treatment approaches than TTS.
Healthcare professionals should consult applicable guidance.

Risk of bleeding with intramuscular administration

As with other intramuscular injections, Vaxzevria should be given with caution to individuals with
thrombocytopenia, any coagulation disorder or to persons on anticoagulation therapy, because
bleeding or bruising may occur following an intramuscular administration in these individuals.

Neurological events

Very rare events of demyelinating disorders have been reported following vaccination with Vaxzevria.
A causal relationship has not been established.

As with other vaccines, the benefits and potential risks of vaccinating individuals with Vaxzevria
should be considered.

Immunocompromised individuals

Itis not known whether individuals with impaired immune responsiveness, including individuals
receiving immunosuppressant therapy, will elicit the same response as immunocompetent indivicduals
to the vaccine regimen.

Duration and level of protection
The duration of protection has not yet been established.
As with any vaccine, vaccination with Vaxzevria may not protect all vaccine recipients.

Interchangeability
There are no safety, immunogenicity or efficacy data to support interchangeability of Vaxzevria with
other COVID-19 vaccines.

Sodium
This medicinal product contains less than 1 mmol sodium (23 mg) per dose, and is considered to be
essentially sodium-free.

4.5 Interaction with other medicinal products and other forms of interaction

The safety, immunogenicity and efficacy of co-administration of Vaxzevria with other vaccines have
not been evaluated.

4.6  Fertility, pregnancy and lactation

Pregnancy
Data from more than 400 case reports of pregnant women or women who became pregnant after

receiving Vaxzevria do not suggest unusual patterns of pregnancy complications or foetal/neonatal
outcomes. No increased risk of maternal thrombosis in combination with thrombocytopenia has been
observed.

Animal studies do not indicate direct or indirect harmful effects with respect to pregnancy,
embryo/foetal development, parturition or post-natal development (see section 5.3).

Use of Vaxzevria may be considered during pregnancy when the benefits of vaccination outweigh the
potential risks.

Konis sipHa
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Breastfeeding
Anti-SARS-CoV-2 § antibodies are excreted in breast milk of mothers vaccinated with Vaxzevria. In

animal studies, lactational transfer of anti-SARS-CoV-2 S antibodies from maternal female mice to
pups was observed (see section 5.3). It is unknown whether the vaccine itself is excreted in human
milk, In animal studies no quantifiable levels of the vaccine were detected in the mammary gland in
female mice.

Available non-clinical, clinical and post-marketing data do not suggest a risk to breastfed
newborns/infants.

Fertility

Animal studies do not indicate direct or indirect harmful effects with respect to fertility.
4.7  Effects on ability to drive and use machines

Vaxzevria has no or negligible influence on the ability to drive and use machines. However, some of
the adverse reactions mentioned under section 4.8 may temporarily affect the ability to drive or use
machines.

4.8 Undesirable effects

Summary of the safety profile

The overall safety of Vaxzevria is based on an analysis of pooled data from four clinical trials
conducted in the United Kingdom, Brazil, and South Africa. At the time of analysis,

24,244 participants >18 years old had been randomised and received either Vaxzevria or control. Out
of these, 12,282 received at least one dose of Vaxzevria, with a median duration of follow-up of 4.5
months.

Demographic characteristics were generally similar among participants who received Vaxzevria and
those who received control. Overall, among the participants who received Vaxzevria, 89.8% were
aged 18 to 64 years and 10.2% were 65 years of age or older. The majority of recipients were White
(75.5%), 9.8% were Black and 3.7% were Asian; 55.8% were female and 44.2% male.

The most frequently reported adverse reactions were injection site tenderness (>60%); injection site
pain, headache, fatigue (>50%); myalgia, malaise (>40%): pyrexia, chills (>30%); and arthralgia,
nausea (>20%). The majority of adverse reactions were mild to moderate in severity and usually
resolved within a few days of vaccination,

Following vaccination, recipients may experience multiple adverse reactions occurring at the same
time (for example, myalgia/arthralgia, headache, chills, pyrexia and malaise). If a recipient reports
persistent symptoms, alternative causes should be considered.

‘When compared with the first dose, adverse reactions reported after the second dose were milder and
reported less frequently.

Adverse reactions were generally milder and reported less frequently in older adults (=65 years old).

Analgesic and/or anti-pyretic medicinal products (e.g. paracetamol-containing products) may be used
to provide symptomatic relief from post-vaccination adverse reactions.

The safety of Vaxzevria was also assessed in a phase 111 clinical trial conducted in the United States,
Peru and Chile. At the time of the analysis, 32,379 participants >18 years old had been randomised
and of these, 21,587 participants received at least one dose of Vaxzevria and 20,769 received two
doses. The safety profile observed in this phase I1I study was consistent with the established safety
profile for Vaxzevria.

Konis BipHa
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Tabulated list of adverse reactions

The safety profile presented below is based on an analysis of pooled data from four clinical trials
conducted in the United Kingdom, Brazil, and South Africa which included 24,244 participants
=18 years old and from post-authorisation experience.

Adverse drug reactions (ADRs) are organised by MedDRA System Organ Class (SOC). Within each
SOC, preferred terms are arranged by decreasing frequency and then by decreasing seriousness.
Frequencies of occurrence of adverse reactions are defined as: very common (21/10); common
(=1/100 to <1/10); uncommon (=1/1,000 to <1/100); rare (>1/10,000 to <1/1000); very rare
(<1/10,000) and not known (cannot be estimated from available data).

Table 1 Adverse drug reactions
MedDRA SOC Frequency Adverse Reactions
Blood and lymphatic system Uncommeon Lymphadenopathy®
disorders Veryrare Thrombocytopenia®
Immune system disorders Not known Anaphylactic reaction®
Nervous system disorders Very common Headache
Uncommon Dizziness®
Somnolence®
Vascular disorders Very rare Thrombosis in combination with
thrombocytopenia*
Gastrointestinal disorders Very common Nausea
Common Vomiting
Diarrhoea®
Uncommon Abdominal pain®
Skin and subcutaneous tissue Uncommon Hyperhidrosis®
disorders Pruritus®
Rash®
Urticaria®
Not known Angioedema®
Musculoskeletal and connective Very common Myalgia
tissue disorders Arthralgia
Common Pain in extremity®
General disorders and administration | Very common Injection site tenderness
site conditions Injection site pain
Injection site warmth
Injection site pruritus
Fatigue
Malaise
Pyrexia*
Chills
Common Injection site swelling
Injection site erythema
Influenza-like illness®

* Unsolicited adverse reactions.
®The majority of reported events occurred in individuals aged 18-59 years old.
¢ Identified from post-authorisation experience.
4 Pyrexia includes feverishness (very common) and fever >38°C (common).
*A very rare and serious combination of thrombosis and thrombocytopenia including thrombaosis with
thrombocytopenia syndrome (TTS), in some cases accompanied by bleeding, has been observed with a
frequency less than 1/100,000. This includes cases presenting as venous thrombosis, including unusual sites such
as cerebral venous sinus thrombosis, splanchnic vein thrombosis, as well as arterial thrombosis, concomitant
with thrombocytopenia (see section 4.4).

Konia sipHa
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Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system or
WWW.covax.azcovid-19.com.

4.9 Overdose

Experience of overdose is limited.
There is no specific treatment for an overdose with Vaxzevria. In the event of an overdose, the
individual should be monitored and provided with symptomatic treatment as appropriate.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties
Pharmacotherapeutic group: Vaccine, other viral vaccines, ATC code: JO7BX03

Mechanism of action

Vaxzevria is a monovalent vaccine composed of a single recombinant, replication-deficient
chimpanzee adenovirus (ChAdOx1) vector encoding the S glycoprotein of SARS-CoV-2. Following
administration, the 8 glycoprotein of SARS-CoV-2 is expressed locally stimulating neutralizing
antibody and cellular immune responses.

Clinical efficacy

Analysis of data from Study D8110C00001

The clinical efficacy of Vaxzevria has been evaluated based on an analysis of Study D8110C00001: a
randomised, double-blinded, placebo-controlled phase 111 study conducted in the United States, Peru
and Chile. The study excluded participants with severe and/or uncontrolled cardiovascular,
gastrointestinal, liver, renal, endocrine/metabolic disease, and neurological illnesses; as well as those
with severe immunosuppression, pregnant women and participants with a known history of
SARS-CoV-2 infection. All participants are planned to be followed for up to 12 months, for
assessments of efficacy against COVID-19 disease.

Participants >18 years of age received two doses (5 * 10'°vp per dose) of Vaxzevria (N=17,662) or
saline control (N=8,550), administered via IM injection on Day 1 and Day 29 (-3 to +7 days). The
median dose interval was 29 days and the majority of participants (95.7% and 95.3% for Vaxzevria
and control, respectively) received the second dose >26 to <36 days after dose 1.

Baseline demographics were well balanced across Vaxzevria and the control groups. Of the
participants who received Vaxzevria, 79.1% were aged 18 to 64 years (with 20.9% aged 65 or older)
and 43.8% of subjects were female. Of those randomized, 79.3% were White, 7.9% were Black, 4.2%
were Asian, 4.2% were American Indian or Alaska Native. A total of 10,376 (58.8%) participants had
at least one pre-existing comorbidity, defined as; chronic kidney disease, chronic obstructive
pulmonary disease, lower immune health because of a solid organ transplant, history of obesity
(BMI=30), serious heart conditions, sickle cell disease, type 1 or 2 diabetes, asthma, dementia,
cerebrovascular diseases, cystic fibrosis, high blood pressure, liverdisease, pulmonary fibrosis,
thalassemia or history of smoking. At the time of analysis the median follow-up time post-dose 2 was
61 days.

Final determination of COVID-19 cases were made by an adjudication committee. Overall vaccine
efficacy, efficacy in older adults >65 years old and vaccine efficacy against severe or critical

COVID-19 are presented in Table 2.
Konia BipHa
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Table 2 Vaxzevria efficacy against COVID-19 in Study D8110C00001
Vaxzevria Control Vacei
N Number of N Number of é_ccm? o
COVID-19 COVID-IY | e T
cases”, n (%) cases”, n (%) (3% CI
Symptomatic = 74.0
COVID-19 illness 17,662 73 (0.4) 8.550 130 (1.3) (65.3. 80.5)
Age =65 years old 3696 | 5(0.1) 1812 | 14(0.8) (853 fz, b
Severe or critical 1606.0
symptomatic COVID-19 | 17,662 0(0.0) 8.550 8 (=<0.1) : v
illness® {718, 9

N = Number of subjects included in each group; n = Number of subjects having a confirmed event;

Cl = Confidence Interval; NE = Not Evaluable.

* Positive RT-PCR confirmed SARS-CoV-2 and at least one of the following symptoms from Category A:
Pneumonia diagnosed by chest x-ray, or CT scan, oxygen saturation of <94% on room air or requiring either new
initiation or escalation in supplemental oxygen, new or worsening dyspnoea/shortness of breath; or two or more
symptoms from Category B: fever (detined as >100°F (=37.8°C) or teverishness), new or worsening cough,
myalgia/muscle pain, fatigue that interferes with daily activities, vomiting and/or diarrhoea, or anosmia (loss of
smell), or ageusia (loss of taste). Confirmed by adjudication committee.

® Key secondary endpoint; severe COVID-19 was defined based on laboratory-confirmed COVID-19, plus any
of the following: clinical signs at rest indicative of severe systemic illness (respiratory rate > 30 breaths per
minute, heart rate =125 beats per minute, oxygen saturation <93% on room air at sea level, or partial pressure of
oxygen to fraction of inspired oxygen ratio <300 mmHg); or respiratory failure (defined as needing high-flow
oxygen, non-invasive ventilation, mechanical ventilation, or extracorporeal membrane oxygenation), evidence of
shock (systolic blood pressure <90 mmHg, diastolic blood pressure <60 mmHg or requiring vasopressors); or
significant acute renal, hepatic, or neurological dysfunction; or admission to an intensive care unit, or death.
€97.5% ClL.

In the pre-specified primary efficacy analysis, based on 190 adjudicated cases, there were 65 (0.4%)
COVID-19 cases in participants receiving Vaxzevria (N=17,817) and 125 (1.5%) COVID-19 cases in
participants receiving placebo (N=8,589), with a vaccine efficacy of 76.0% (95% CI: 67.6; 82.2).

In individuals with or without prior evidence of SARS-CoV-2 infection, the vaccine efficacy of
Vaxzevria (=15 days post-dose 2) was 73.7% (95% CI: 63.1; 80.1); 76 (0.4%) vs 135 (1.5%) cases of
COVID-19 for Vaxzevria (N=18,563) and control (N=9,031), respectively.

When cumulative incidence of viral shedding was examined (=15 days post-dose 2), time to clearance
of SARS-CoV-2 in saliva samples in Vaxzevria participants was notably shorter (11 vs 16 days).

Evaluation of the post-treatment response for SARS-CoV-2 nucleocapsid antibodies in participants
who had received two doses of Vaxzevria (>15 days post-dose 2) as compared to placebo, showed
there were 156 (0.9%; N=17,662) vs 202 (2.4%; N=8,550) cases of COVID-19, respectively.
Corresponding to a vaccine efficacy of 64.3% (95% CI: 56.1; 71.0).

Participants with one or more comorbidities who received Vaxzevria (>15 days post-dose 2) had an
efficacy of 75.2% (95% CI: 64.2; 82.9) and participants without comorbidities had a vaccine efficacy
of 71.8% (95% CI: 55.5, 82.1).

Primary analysis of pooled data from COV001, COV(02, COVO03, and COVOOS5

Vaxzevria has been evaluated based on pooled data from four on-going randomised, blinded,
controlled trials: a Phase I/I1 Study, COV001, in healthy adults 18 to 55 years of age in the UK; a
Phase II/I1 Study, COV002, in adults =18 years of age (including the elderly) in the UK: a Phase I11
Study, COV003, in adults >18 years of age (including the elderly) in Brazil; and a Phase /11 study,
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COVO003, in adults aged 18 to 65 years of age in South Africa. The studies excluded participants with
severe and/or uncontrolled cardiovascular, gastrointestinal, liver, renal, endocrine/metabolic disease,
and neurological illnesses; as well as those with severe immunosuppression. All participants are
planned to be followed for up to 12 menths, for assessments of safety and efficacy against COVID-19
disease.

In the pooled analysis for efficacy, participants =18 years of age received two doses of Vaxzevria
(N=8,597) or control (meningococcal vaccine or saline) (N=8,581). Participants randomised to
Vaxzevria received either two standard doses [SD] (5 x 10" vp per dose) or one low dose [LD]

(2.2 x 10" vp) followed by one SD (5 x 10" vp), administered via IM injection. Overall, the majority
of participants (83.8%) received two SD.

Because of logistical constraints, the interval between dose 1 and dose 2 ranged from 3 to 28 weeks,
with 77.0% of participants receiving their two doses within the interval of 4 to 12 weeks.

Baseline demographics were well balanced across Vaxzevria and control treatment groups. In the
pooled analysis, among the participants who received Vaxzevria, 91.8% of participants were 18 1o

64 years old (with 8.2% aged 65 or older); 56.0% of subjects were female; 74.9% were White, 3.7%
were Asian, and -10.1% were Black. A total of 3,056 (35.5%) participants had at least one pre-existing
comorbidity (defined as a BMI =30 kg/m’, cardiovascular disorder, respiratory disease or diabetes). At
the time of primary analysis the median follow-up time post-dose 1 and post-dose 2 was 4.7 months
and 2.7 months, respectively.

Final determination of COVID-19 cases were made by an adjudication commiittee, who also assigned
disease severity according to the WHO clinical progression scale. A total of 332 participants had
SARS-CoV-2 virologically confirmed COVID-19 occurring >15 days post second dose with at least
one COVID-19 symptom (objective fever (defined as =37.8°C), cough, shortness of breath, anosmia,
or ageusia) and were without evidence of previous SARS-CoV-2 infection. Vaxzevria significantly
decreased the incidence of COVID-19 compared to control (see Table 3).

Table 3 Vaxzevria efficacy against COVID-19" in COV001, COV002, COV003 and
COVoos
Vaxzevria Control T
Population Number of Nowher of ef?icc'::; %o
N COVID-19 N COVID-19 95% CI)
cases”, n (%) cases”, n (%) e
Primary analysis population
Oyerall 8,597 84 (0.98) 8,581 248 (2.89) 56.13

(SDSD + LDSD)
Licensing regimen

SDSD 7,201 74 (1.03) 7,179 197 (2.74)

(57.41, 74.01)

63.09 (51.81,
71.73)

N = Number of subjects included in each group; n = Number of subjects having a confirmed event: C] =
Confidence Interval; LD = Low dose; SD = Standard dose

* Primary study endpoint was based on confirmed COVID-19 cases in subjects aged 18 years and over who were
seronegative at baseline, who had received two doses (SDSD or LDSD) and were on-study =15 days post second
dose.

® Virologically confirmed SARS-CoV-2 and at least one of the following symptoms: objective fever (defined as
237.87C), cough, shortness of breath, anosmia, or ageusia. Confirmed by adjudication committee.

The level of protection gained from one SD of Vaxzevria was assessed in an exploratory analysis that
included participants who had received one dose of SD. Participants were censored from the analysis
at the earliest time point of when they received a second dose or at 12 weeks post-dose 1. In this

population, vaccine efficacy from 22 days post-dose 1 was 71.42% (95% CI: 51.11; 84.08 [Vaxzevria

18/9,335 vs control 63/9,312]). Konisi i
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Exploratory analyses showed that increased vaccine efficacy was observed with increasing dose

interval, see Table 4.

10

Table 4 Vaxzevria efficacy by dosing interval® in COV001, COV002, COV003 and
COV005
Vaxzevria Control —
Dosing interval Number at Numher ot efficacy %
g N COVID-19 N COVID-19 5% 3’0)
cases”, n (%) cases’, n (%) -
N 55.09
<6 weeks 3,905 35(0.90) 3.871 76 (1.96) (32.99. 69.90)
. 59.72
6-8 weeks 1,124 20(1.78) 1,023 44 (4.30) (31.68, 76.25)
R 72.25
. 5
0-11 weeks 1,530 14 (0.92) 1,594 52 (3.26) (49.95. 84.61)
, 79.99
>12 weeks 2,038 15(0.74) 2.093 76 (3.63) (65.20, 88,50)

N = Number of subjects included in each group; n = Number of subjects having a canfirmed event; 1 =
Confidence Interval; LD = Low dose; SD = Standard dose

* Primary study endpoint was based on confirmed COVID-19 cases in subjects aged 18 years and over who were
seronegative at baseline, who had received two doses (SDSD or LDSD) and were on-study =135 days post second
dose.

B Virologically confirmed SARS-CoV-2 and at least one of the following symptoms: objective fever (defined as
>37.8°C), cough, shortness of breath, anosmia, or ageusia. Confirmed by adjudication committee.

Efficacy against COVID-19 hospital admission and severe COVID-19 disease
Vaxzevria reduced COVID-19 hospitalisation (WHO Severity grading >4).

In participants who had received two doses of Vaxzevria (SDSD + LDSD, >15 days post-dose 2) as
compared to control, there were 0 (N=8,597) vs 9 (0.10%; N=8,581) cases of hospitalised COVID-19,
respectively. Corresponding to a vaccine efficacy of 100% (97.5% CI: 50.19; Not Evaluable).

In all participants who received SD as a first dose, as from 22 days post-dose 1, the vaccine efficacy
was 100% (97.5% CI: 69.92; Not Evaluable) with 0 (N=9,335) cases of COVID-19 hospitalisation in
participants who received Vaxzevria, when compared to 14 (0.15%, N=9,312) cases reported for
control. Two of the COVID-19 cases reported for control (=22 days post-dose 1) were severe (WHO
severity grading =6).

Efficacy against COVID-19 in subgroups

Participants who had one or more comorbidities had a vaccine efficacy of 62.71% [95% CI; 44.79;
74.82]; 34 (1.11%) vs 93 (3.00%) cases of COVID-19 for Vaxzevria (SDSD+LDSD, >15 days post-
dose 2, N=3,056) and control (N=3,102), respectively; which was similar to the vaccine efficacy
observed in the overall population.

In participants >65 years old who had received 2 doses of Vaxzevria (SDSD + LDSD, >15 days post-
dose 2, N=703), there were 4 cases of COVID-19 compared to 8 cases for control (N=680),
corresponding to a vaccine efficacy of 51.91% [95% CI: -59.98, 85.54]). A large proportion (89.6%)
of older adults received their second dose <6 weeks after their first. In older adults (=65 years old)
who had received SD as a first dose (>22 days post-dose 1), there were 6 cases of COVID-19 for
Vaxzevria (N=945) compared to 13 for control (N=896), with 0 vs 2 cases in the Vaxzevria and
contrel groups, respectively, leading to hospitalisation (WHO severity grading >4),
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Immunogenicity

1

Primary analysis of pooled data from COV001, COVO02, COVOG3, and COV003

Following vaccination with Vaxzevria, in participants who were seronegative at baseline,
seroconversion (as measured by a >4-fold increase from baseline in S-binding antibodies) was
demonstrated in =98% of participants at 28 days after the first dose and =99% at 28 days after the
second. Higher S-binding antibodies were observed with increasing dose interval (Table 5).

Generally similar trends were observed between analyses of neutralising antibodies and S-binding
antibodies. An immunological correlate of protection has not been established; therefore the level of
immune response that provides protection against COVID-19 is unknown.

Table 5 SARS CoV-2 S-binding antibody response to Vaxzevria (SDSD)*
Baseline” 28 days after dose 1 | 28 days after dose 2
Population GMT GMT GMT
(95% CI) (95% CI) (95% CI)
(N=1,338) (N=1,466) (N=1,511)
Overall 57.1 8,358.0 30.599.8
(53.8; 60.6) (7.879.2; 8,866.0) (29,137.1; 32,135.9)
Dose Interval
(N=578) (N=578) (N=564)
<6 weeks 61.4 8,184.5 21,3842
(55.3; 68.0) (7,423.9;9,023.1) (19,750.7; 23,152.8 )
(N=339) (N=290) (N=331)
6-8 weeks 56.1 0,103.9 28,764.8
(49.6; 63.3) (8,063.1; 10,279.1) (25,990.8; 31,834.9)
(N=331) (N=309) (N=327)
9-11 weeks 53.6 38,1209 37.596.1
(47.5; 60.4) (7,100.2; 9,288.4) (34,494.2; 40,976.8)
(N=290) (N=289) (N=289)
>12 weeks 54.3 8,249.7 52,360.9
(47.6;61.9) (7.254.5;9,381.4) (47,135.2; 58,165.9)

N =Number of subjects included in each group; GMT = Geometric mean titre; Cl = Confidence interval; § =
Spike

* Immune response evaluated using a multiplex immunoassay.

b Individuals were seronegative at baseline.

The immune response observed in participants with one or more comorbidities was consistent with the
overall population.

High seroconversion rates were observed in older adults (=65 years) after the first SD (97.3% [N=149,
95% CI: 93.3; 99.3]) and the second SD (100.0% [N=156, 95% CI: 97.7; Not Evaluable]). The
majority of older adults had a dose interval of <6 weeks. The increase in S-binding antibodies for older
adults with a dose interval of <6 weeks (28 days after second SD: GMT=18.759.6 [N=126, 95% CI:
15,764.8; 22,323.3] was comparable to all participants who received their second dose after an interval
of <6 weeks (see Table 5).

In participants with serological evidence of prior SARS-CoV-2 infection at baseline (GMT=10.979.1
[N=36; 95% CI: 6,452.7; 18,680.5]), S-antibody titres peaked 28 days after dose 1 (GMT=139,010.4
[N=35; 95% CI: 95,429.0; 202,495.1]) but did not increase further after the second dose.

Spike-specific T cell responses as measured by IFN-y enzyme-linked immunospot (ELISpot) assay are
induced after a first dose of Vaxzevria. Geometric mean responses are generally similar across age
strata and regardless of presence of comorbidity. These do not rise further after a second dose. Thl
cytokines are induced by Vaxzevria with cells expressing IFN-y, 1L-2, and/or TNFe which are

generally similar between age categories, o
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Paediatric population

The safety and efficacy of Vaxzevria in children and adolescents (aged <18 years old) have not yet
been established. No data are available.

5.2  Pharmacokinetic properties
Not applicable.
5.3 Preclinical safety data

Toxicity and local tolerance studies

In a repeat-dose toxicity study in mice, IM administration of Vaxzevria was well tolerated. Non-
adverse, mixed and/or mononuclear cell inflammation was observed in the subcutaneous tissues and
skeletal muscle of the administration sites and adjacent sciatic nerve consistent with the anticipated
findings after IM injection of vaccines. There were no findings in the administration sites or sciatic
nerves at the end of the recovery period, indicating complete recovery of the Vaxzevria-related
inflammation.

Mutagenicity and carcinogenicity
Vaxzevria is a vaccine, as such, genotoxicity (mutagenicity) and carcinogenicity studies have not been
conducted.

Reproductive toxicity

Biodistribution studies conducted in mice did not show measurable distribution of Vaxzevria to the
gonads (testes, ovaries) following IM injection.

In a reproductive and development toxicity study, Vaxzevria did not induce maternal or developmental
toxicity following maternal exposure during the pre-mating, gestation or lactating periods. In this
study, vaccine elicited detectable anti-SARS-CoV-2 S-glycoprotein maternal antibodies were
transferred to the foetuses and pups, indicating placental and lactational transfer, respectively.

6. PHARMACEUTICAL PARTICULARS
6.1  List of excipients

L-Histidine

L-Histidine hydrochloride monohydrate
Magnesium chloride hexahydrate
Polysorbate 80

Ethanol

Sucrose

Sodium chloride

Disodium edetate dihydrate

Water for injections

6.2 Incompatibilities
In the absence of compatibility studies, this vaccine must not be mixed with other medicinal products.
6.3 Shelf life

Unopened multidose vial
6 months Konis BipHa
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The following information is intended to guide healthcare professionals only in case of an unforeseen
temporary temperature excursion. It is not a recommended storage or shipping condition.

The shelf-life of unopened vials includes the following unforeseen excursions from refrigerated
storage (2°C — 8°C) for a single period of:

. 12 hours up to 30°C

. 72 hours down to -3°C

Unopened vials must always be returned to refrigerated storage (2°C — 8°C) following an unforeseen
temperature excursion.

The occurrence of an unforeseen temperature excursion for unopened vials does not impact how the
vials should be stored after first opening (first vial puncture).

Opened multidose vial
Use as soon as practically possible and within 6 hours.
The vaccine should be stored between 2°C and 8°C during the in-use period.

6.4  Special precautions for storage

Unopened multidose vial

Store at 2-8°C.

Do not freeze.

Keep vials in outer carton to protect from light.

Opened multidose vial
For storage conditions after first opening of the medicinal product, see section 6.3.

6.5 Nature and contents of container

Multidose vial
5 ml of solution in a 10-dose vial (clear type I glass) with stopper (elastomeric with aluminium
overseal). Packs of 10 vials.

Not all pack sizes may be marketed.
6.6  Special precautions for disposal and other handling

Administration

Vaxzevria is a colourless to slightly brown, clear to slightly opaque solution. The vaccine should be
inspected visually for particulate matter and discolouration prior to administration. Discard the vial if
the solution is discoloured or visible particles are observed. Do not shake the vial.

Each vaccine dose of 0.5 ml is withdrawn into a syringe for injection to be administered
intramuscularly. Use a separate sterile needle and syringe for each individual.

Each vial contains at least the number of doses stated. It is normal for liquid to remain in the vial after
withdrawing the final dose. When low dead volume syringes and/or needles are used, the amount
remaining in the vial may be sufficient for an additional dose. Care should be taken to ensure a full
0.5 ml dose is administered. Where a full 0.5 ml dose cannot be extracted, the remaining volume
should be discarded. Do not pool excess vaccine from multiple vials.

The vaccine does not contain any preservative. After first dose withdrawal, use the vial as soon as
practically possible and within 6 hours (stored at 2°C to 8°C), Discard any unused vaccine.

To facilitate the traceability of the vaccine, the name and the batch number of the administered
product should be clearly recorded for each recipient.
Konisa BipHa
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Disposal
Vaxzevria contains genetically modified organisms (GMOs). Any unused vaccine or waste material

should be disposed of in accordance with local requirements. Spills should be disinfected with an
appropriate antiviral disinfectant.

7. MARKETING AUTHORISATION HOLDER / EMERGENCY USE APPROVAL
HOLDER OR EQUIVALENT

AstraZeneca AB
SE-151 85 Sdodertilje
Sweden

8. MARKETING AUTHORISATION NUMBER(S)) EMERGENCY USE APPROVAL OR
EQUIVALENT

9. DATE OF FIRST AUTHORISATION

Date of first authorisation: 15 February 2021

10. DATE OF REVISION OF THE TEXT

February 2022
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Package leaflet: Information for the user

Vaxzevria solution for injection
COVID-19 Vaccine (ChAdOx -8 [recombinant])

Read all of this leaflet carefully before the vaccine is given because it contains important

information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor, pharmacist or nurse.

- If you get any side effects. talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet. See section 4.

What is in this leaflet

What Vaxzevria is and what it is used for

What you need to know before you receive Vaxzevria
How Vaxzevria is given

Possible side effects

How to store Vaxzevria

Contents of the pack and other information

Oy et el b

1; What Vaxzevria is and what it is used for

Vaxzevria is a vaccine used to protect people aged 18 years and older against COVID-19.
COVID-19 is caused by a virus called coronavirus (SARS-CoV-2).

Vaxzevria stimulates the body’s natural defences (immune system). It causes the body to produce its
own protection (antibodies) against the virus. This will help to protect you against COVID-19 in the
future. None of the ingredients in this vaccine can cause COVID-19.

2. What you need to know before you receive Vaxzevria

Do not have the vaccine:

e If you have ever had a severe allergic reaction to any of the active substances or any of the other
ingredients listed in section 6.
o If you have had a major blood clot occurring at the same time as having low levels of platelets

(thrombocytopenia) after receiving any COVID-19 vaccine.
If you are not sure, talk to your doctor, pharmacist or nurse.

Warnings and precautions
Tell your doctor, pharmacist or nurse before vaccination:

° If you have ever had a severe allergic reaction after any other vaccine injection or after you
were given Vaxzevria in the past;

. If you currently have a severe infection with a high temperature (over 38°C);

. If you have ever had a blood clot or if you have an autoimmune disorder (illness where the
body’s immune system attacks its own cells) including ITP (idiopathic thrombocytopenic
purpura);

. If you have a problem with bleeding or bruising, or if you are taking a blood thinning medicine

(anticoagulant);

Konis BipHa
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. If your immune system does not work properly (immunodeficiency) or are taking medicines that
weaken the immune system (such as high-dose corticosteroids, immunosuppressants or cancer
medicines).

If you are not sure if any of the above applies to you, talk to your doctor, pharmacist or nurse before
you are given the vaccine.

Very rare cases of blood clots with low levels of blood platelets have been observed following
vaccination with Vaxzevria. The majority of these cases occurred within the first 21 days following
vaccination and some cases had a fatal outcome.

Blood clots in the brain, not associated with low levels of blood platelets have been observed very
rarely following vaccination with Vaxzevria. However, it has not been determined whether these

events were due to the vaccine. Some cases had a fatal outcome.

Seek urgent medical attention if from a few days following vaccination you:

. experience a severe or persistent headache, blurred vision, confusion or seizures (fits)
. develop shortness of breath, chest pain, leg swelling, leg pain or persistent abdominal pain
. notice unusual skin bruising or pinpoint round spots bevond the site of vaccination.

As with any vaccine, Vaxzevria may not protect everyone who is vaccinated from COVID-19. It is not
yet known how long people who receive the vaccine will be protected for.

Children and adolescents
No data are currently available on the use of Vaxzevria in children and adolescents younger than
18 years of age.

Other medicines and Vaxzevria
Tell your doctor, pharmacist or nurse if you are taking, have recently taken or might take, any other
medicines or vaccines.

Pregnancy and breastfeeding

Pregnancy

If you are pregnant, think you may be pregnant, or are planning to have a baby, tell your doctor,
pharmacist or nurse. Your doctor, pharmacist or nurse will discuss with you the benefits and
potential risks of receiving the vaccine during pregnancy.

Breastfeeding
Available data from animal studies and use of this vaccine in breastfeeding women do not suggest a
risk to breastfed newborns/infants.

Driving and using machines

Vaxzevria has no known effect on the ability to drive and use machines. However, side effects listed
in section 4 may impact your ability to drive and use machines. If you feel unwell, do not drive or use
machines.

Vaxzevria contains soedium and alcohol (ethanol)

This medicine contains less than | mmol sodium (23 mg) per dose of 0.5 ml. This means that it is
essentially ‘sodium-free’,

This medicine contains a very small amount of alcohol (2 mg of alcohol (ethanol) per dose of 0.5 ml).
This is not enough to cause any noticeable effects,
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You will receive 2 injections. You will be told when you need to return for your second injection
of Vaxzevria,

The second injection can be given between 4 and 12 weeks after the first injection.

When Vaxzevria is given for the first injection, Vaxzevria (and not another vaccine against COVID-
19) should be given for the second injection to complete vaccination course.

If you miss an injection
If you forget to go back at the scheduled time, ask your doctor, pharmacist or nurse for advice. It is
important that you return for your second injection of Vaxzevria.

4. Possible side effects

Like all medicines, this vaccine can cause side effects, although not everybody gets them.

Major blood clots in combination with low Ievels of blood platelets (thrombocytopenia) have been
observed very rarely (with a frequency less than 1 in 100,000 vaccinated individuals).

Get medical attention immediately if from a few days following vaccination you get any of the
following symptoms:

® experience a severe or persistent headache, blurred vision, confusion or seizures (fits)
. develop shortness of breath, chest pain, leg swelling, leg pain or persistent abdominal pain
o notice unusual skin bruising or pinpoint round spots beyond the site of vaccination

Get urgent medical attention if you get symptoms of a severe allergic reaction. Such reactions may
include a combination of any of the following symptoms:

feeling faint or light-headed
. changes in your heartbeat
. shortness of breath or wheezing
. swelling of your lips, face, or throat

In clinical studies, most side effects were mild to moderate in nature and resolved within a few days.
Fewer side effects were reported after the second dose.

Medicines containing paracetamol can be taken if you need relief from side effects such as pain and/or
fever.

After vaccination, you may have more than one side effect at the same time (for example, muscle/joint
aches, headaches, chills and generally feeling unwell). If any of your symptoms are persistent, please
seek advice from your healthcare provider.

The following side effects may occur with Vaxzevria:

Very Common (may affect more than 1 in 10 people)

. tenderness, pain, warmth or itching where the injection is given
. generally feeling unwell

. feeling tired (fatigue)

L) chills or feeling feverish

L] headache

. feeling sick (nausea)

joint pain or muscle ache
Konia gioxa
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Common (may affectup to 1 in 10 people)

. swelling or redness where the injection is given
e fever

. being sick (vomiting) or diarrhoea

. pain in legs or arms

flu-like symptoms, such as high temperature, sore throat, runny nose, cough and chills

Uncommon (may affect up to 1 in 100 people)

. sleepiness or feeling dizzy

. abdominal pain

. enlarged lymph nodes

. excessive sweating, itchy skin, rash or hives

Yery rare (may affect up to 1 in 10,000 people)

o major blood clots in combination with low levels of blood platelets (thrombocytopenia) have
been observed with a frequency of less than 1 in 100,000 vaccinated individuals
. low blood platelets (thrombocytopenia)

Not known (the frequency cannot be determined from the available data)

. severe allergic reaction (anaphylaxis)
a severe swelling of the lips, mouth, throat (which may cause difficulty in swallowing or
breathing)

Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet. You can also report side effects directly via the national reporting
system or www.covax.azcovid-19.com. Include the vaccine brand and batch/lot number if available.
By reporting side effects you can help provide more information on the safety of this medicine.

% How to store Vaxzevria
Keep this medicine out of the sight and reach of children.

Information about storage, expiry, and use and handling are described in the section intended for
healthcare professionals at the end of the leaflet.

Your doctor, pharmacist or nurse is responsible for storing this vaccine and disposing of any unused
product correctly.

6. Contents of the pack and other information

What Vaxzevria contains

One dose (0.5 ml) contains:

COVID-19 Vaccine (ChAdOx1-S" recombinant), not less than 2.5 x 10® infectious units (Inf.U),
which corresponds to 5 x 10" viral particles

"Recombinant, replication-deficient chimpanzee adenovirus vector encoding the SARS-CoV-2 Spike
glycoprotein. Produced in genetically modified human embryonic kidney (HEK) 293 cells.

This product contains genetically modified organisms (GMOs).

The other excipients are L-histidine, L-histidine hydrochloride monohydrate, magnesium chloride
hexahydrate, polysorbate 80, ethanol, sucrose, sodium chloride, disodium edetate dihydrate, water for

injections. o
Konis BipHa

Ln

Ao~



39

What Vaxzevria looks like and contents of the pack
Solution for injection. The solution is colourless to slightly brown, clear to slightly opaque and particle
ree:

Pack sizes (not all pack sizes may be marketed):
10 dose vial (5 ml) in packs of 10 vials.

Marketing Authorisation Holder
AstraZeneca AB

SE-151 85 Sodertilje

Sweden

This leaflet was last revised in 02/2022

Other sources of information

Scan the QR code with a mobile device to get this information in different languages.

EARE
%?f%

wWww.covax.azcovid-19.com

The following information is intended for healthcare professionals only:

Storage
Do not use Vaxzevria after the expiry date which is stated on the carton. The expiry date refers to the
last day of that month.

Store at 2-8°C.
Do not freeze.
Keep vials in outer carton to protect from light.

The vaccine does not contain any preservative. After first dose withdrawal, use the vial as soon as
practically possible and within 6 hours (stored at 2°C to 8°C). Discard any unused vaccine.,

Administration

Vaxzevria is a colourless to slightly brown, clear to slightly opaque solution. The vaccine should be
inspected visually for particulate matter and discolouration prior to administration. Discard the vial if
the solution is discoloured or visible particles are observed. Do not shake the vial.

Each vaccine dose of 0.5 ml is withdrawn into a syringe for injection to be administered
intramuscularly. Use a separate sterile needle and syringe for each individual.

Each vial contains at least the number of doses stated. It is normal for liquid to remain in the vial after
withdrawing the final dose. When low dead volume syringes and/or needles are used, the amount
remaining in the vial may be sufficient for an additional dose. Care should be taken to ensure a full
0.5 ml dose is administered. Where a full 0.5 ml dose cannot be extracted, the remaining volume
should be discarded. Do not pool excess vaccine from multiple vials. Konis BipHa
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To facilitate the traceability of the vaccine, the name and the batch number of the administered
product should be clearly recorded for each recipient.

Instruct individuals to visit www.covax.azcovid-19.com to obtain this printed information in other
languages.

Disposal

Vaxzevria contains genetically modified organisms (GMOs). Any unused vaccine or waste material
should be disposed of in accordance with local requirements. Spills should be disinfected with an
appropriate antiviral disinfectant.

Konisa sipda

qlo-



